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SECTION 1

REPORT INFORMATION
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11 REPORT DETAILS

Manufacturer

Address

Product Name & Product Number
Serial Number(s)

Software Version

Hardware Version

Non-Tested Variant

(See Section 1.10 Additional
Information)

Test Specification/Issue/Date

Test Plan

Start of Test
Finish of Test
Name of Engineer(s)

Related Document(s)

This Report has been up issued to Issue 3 and should be read in place of Issue 2. This Report has

®

Ericsson

Torshamnsgatan 23
Kista

SE-16480
Stockholm

Sweden

AIR 6449 B77D & KRD 901 206/2
E23C810762

CXP 203 00039/1 R50C22

R1F

KRD 901 206/21

KRD 901 206/1

KRD 901 206/11

FCC CFR 47 Part 2: 2019
FCC CFR 47 Part 27: 2019

2 12022-HRB 105 601-249 Uen AIR 6449 B77D PRA3
FCC Test Plan V1.8

26 April 2021
04 June 2021
Raj Kumar Kallem

KDB 971168 D01 v02r02
KDB 662911 D01 v02r01

been up issued to correct the Rule Parts used in Sections 2.3 and 2.4.

ENGINEERING STATEMENT

The measurements shown in this report were made in accordance with the procedures described on test

pages. All reported testing was carried out on a sample equipment to demonstrate compliance with FCC
Part 2 and FCC Part 27 The sample tested was found to comply with the requirements defined in the

applied rules.

Test Engineer(s);

%RO-/HUW

Raj Kumar Kallem
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A brief summary of results for each configuration, in accordance with FCC CFR 47 Part 2, FCC
CFR 47 Part 27 is shown below.

1.2 BRIEF SUMMARY OF RESULTS

Specification Clause
Section | FCC CFR 47 | FCC CFR | Test Description Result
Part 2 47 Part 27
21 21046 2750 Maximum Peak Output Power and Peak to Average Ratio - Pass
Conducted
2.2 2.1049 27.53 Occupied Bandwidth Pass
2.3 2.1051 27.53 () Band Edge Pass
2.4 2.1051 27.53 (1) Transmitter Spurious Emissions Pass
2.5 2.1055 27.54 Frequency Stability Pass
2.6 2.1053 27.53 Radiated Spurious Emissions Pass*

* - Testing for Radiated Spurious Emissions are recorded in the following reports
e FCC Part 15B — TUV SUD Test Report reference Document 75950239-03 Issue 3
e FCC Part 27 — Intertek Test Report reference 2104082STO-001
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CONFIGURATION DESCRIPTION

_ _ No. Of Pg:NPecr)rt Carrier Carrier Frequency Configuration (MHz)
Configuration . p Bandwidth
carmers | (dBm) anaw Bottom Middle Top
1 34 20 MHz- SCS
Rural 8W/MHz 1 30kHZ 3710.01 3840.00 3969.99
2 37 80 MHz- SCS
Rural 8W/MHz 1 30kHz 3740.01 3840.00 3939.99
3 37 60 MHz- SCS
Rural 8W/MHz 1 30kHz 3729.99 3840.00 3950.01
4 20 MHz-SCS | 3710.01+3890.01 | 3790-00#3930.00 | 3949 99,3789 99
Type 1 30kHz (non-contiguous)
Rural 8W/MHz 40MHz-SCS | 3750.00+43879.99 | 3760:02+3920.01 | 3544 45,3800.01
30kHz (non-contiguous)
4 20 MHz-SCS | 3710.01+3729.99 n/a 3969.99+3950.01
30kHz
Type 2-Band Edge | 2 34 20 MHZ-SCS
Rural 8W/MHz 30kHz 3720.00+3759.99 n/a 3960.00+3920.01
4 20 MHz- SCS nia 3830.01+3849.99 nia
30kHz
Type 3-0BW 40 MHz- SCS
Rural 8W/MHz 30kHz n/a 3819.99+3860.01 n/a
20 MHz- SCS
31 30kHz 3710.01 3840.00 3969.99
40 MHz- SCS
5 34 30kHz 3720.00 3840.00 3960.00
Type 1 60 MHz- SCS
Non-Rural 1 36 30kHz 3729.99 3840.00 3950.01
AWIMHz 37 80 MHz- SCS 3740.01 3840.00 3939.99
30kHz
100 MHz-
37 SCS 30kHz 3750.00 3840.00 3930
5 80 MHz- SCS
Type 2- Band 30kHz 3740.01 n/a 3939.99
Edge 1 37
Non-Rural é%os'\g'(‘)'ﬁ_l 3750.00 n/a 3930.00
4AW/MHz z
5 80 MHz- SCS
Type 3-OBW . . 30kHz n/a 3800.01 n/a
Non-Rural 100 MHz- na 3790.02 na
4W/MHz SCS 30kHz )
28 20 MHz- SCS ) 3750.00+3930.00 B
30kHz (non-contiguous)
31 40 MHz- SCS ) 3760.02+3920.01 )
6 30kHz (non-contiguous)
Type 1 60 MHz- SCS 3770.01+3909.99
Non-Rural 30kHz 8730.02+3870.00 (non-contiguous) 3949.98+3810
4W/MHz 80 MHz- SCS 3780.00+3900.00
30kHz 3740.01+3860.01 (non-contiguous) 3939.99+3819.99
100 MHz-
SCS 30kHz 3750.00+3849.99 3790.02+3890.01 3930.00+3830.01
60 MHz- SCS
6 2 30kHz 3729.99+3789.99 - 3950.00+3890.01
Type 2 - Band 80 MHz- SCS )
Edge Non-Rural 37 30kHz 3740.01+3819.99 3939.99+3860.01
4W/MHz 100 MHz-
SCS 30kHz 3750.00+3849.99 - 3930.00+3830.01
60 MHz- SCS
6 30kHz n/a 3810.00+3870.00 n/a
Type 3 - OBW 80 MHz- SCS
Non-Rural 30kHz n/a 3800.01+3879.99 n/a
4W/MHz 100 MHz-
SCS 30kHzZ n/a 3790.02+3890.01 n/a
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1.4 DECLARATION OF BUILD STATUS

Technical Descnption:
(Please provide a brief description of the
intended use of the equipment)

Antenna Integrated Radio Unit

Manufacturer: Ericsson AB

Model: AIR 6449 BTTD
KRD 901 206/2* (with un-security software and RDMNB board for testing
purpose)
KRD 901 206/21 (with security software and RDMB board for testing
purpose)

Part Number:

KRD 901 206/1 (with un-security software and antenna)
KRD 901 206/11** (with security software and antenna)
Mote*: Tests have been performed on this unit.

Mote*: This will be the marketed, sold unit.

Hardware Yersion:

R1F

Software Version:

CXP2020620/1, R50C22

FCC 1D (if applicable)

TABBKRDI01206

IC 1D (if applicable)

MNIA

Document 75952122 Report 01 Issue 3
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Intentional Radiators

Technology

MR

Frequency Band (MHZ)

3700 to 3880 MHz

Conducted Declared Output Power

Max output power: 3200

Max output power limitation of 4W/MHz PSD (Mon-rural)
Max output power limitation of 8W/MHz PSD (rural)

Carrier satup Man- rural (4W PSD) Rural (8WiMHz)
1= 100MHz 1% 320W 12 320W

2w 100Mhz C & NC Max total 320W Max total 320W
1= BOMHz 1% 320W 1 x 320W

2x 80MHz C & NC Max total 320W Max total Z20W
1 x 60 MHz* 1 x 2400W 1 x 320W

2 x 60MHz C & HC Max total 320W Max total 3200
1 x40 MHz* 1 x 160W 1 320W

2 x40 MHz C* 2% 160W Max total Z20W
2 x40 MHz HC* 2 x 160W HiA

1 =20 MHz* 1 x BOW 1 180W

2 x 20 MHz C* 1 x BOW 2 x 160W

2 % 20 MHz HC* 2 x BOWY MiA

C=contiguous, NC=Non contiguous
*Testing is performed on the highest power for these configurations.

Antenna Gain (dBi)

25.65 dBi

Suppored Bandwidthis) (MHz)

20, 40, 60, 80, 100 MHz, SCS5: 30 kHz

Modulation Schemea(s)

QPSK, 160AM, 6404M, 25604M

{1BM3WTD)

(3TMEWTD)
ITU Emission Designator (STMBWTD)

(TTMEWTD)

(S9TMAWTD)

{197 MWTD) Max camier aggregation of 2x100MHz
Bottom Frequency (MHz) 3700 MHz
Middle Frequency (MHz) 3840 MHz
Top Frequency (MHz) 3980 MHz
Duty Cycle T9%
Maximurm number of NR camiers 2
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Un-intentional Radiators

Highest frequency generated or used in the device or on which the device operates or tunes CPRI 25,78 GHz

Lowest frequency generated or used in the device or on which the device operates or tunes -

Class A Digital Device (Use in commerncial, industrial or business environment) O
Class B Digital Device (Use in residential environment only) =

DC Power Source

Mominal voltage: -48 A"
Extreme upper voltage: -585 W
Extreme lower voltage: -36 W
Max current: 50 A
Temperature
Minimum temperature: -40 °C
Maximum temperature: +55 "C
Antenna Characteristics
Antenna connector [ State impedance MNE& Ohm
Temporary antenna connector & State impedance 50 Ohm
AAS (Advanced '
Integral antenna = Tyipea: antenna system) Gain 2565 dBi dBi
External antenna [ Type: MiA Gain MNEA dBi

For external antenna only:

Standard Antenna Jack O If yes, describe how user is prohibited from changing antenna (if not professional installed):
Equipment iz only ever professionally installed T

Mon-standard Antenna Jack T

| hereby declare that the information supplied is correct and complete.
W Pimokamed

Mame: Faysal Pirmohamed
Position held: Regulatory Engineer
Date: 2021-05-25

No responsibility will be accepted by TUV SUD UK Limited as to the accuracy of the information
declared in this document by the manufacturer.
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15 PRODUCT INFORMATION

1.5.1 Technical Description

The Equipment Under Test (EUT) AIR 6449 B77D is an Ericsson AB Radio Unit working in the
public mobile service (3700-3980 MHz) band which provides communication connections to
(3700-3980 MHz) network. The AIR 6449 B77D operates from a -48V DC supply.

The Equipment Under Test (EUT) is shown in the photograph below. A full technical description
can be found in the Manufacturer's documentation.

Equipment Under Test

Document 75952122 Report 01 Issue 3 Page 9 of 119
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1.6 TEST SETUP

PXA Signal

Analyser

Test Computer

10 MHz

Ext Alarm

&

AIR 6449 B77D

ALD

Fan Alarm

Terminatior

ALD

RF ports 0-63

CT11

Attenuator

RF Port

CPRI

Under Test

Data

Test Computer
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1.7 TEST CONDITIONS

For all tests the EUT was set up in accordance with the relevant test standard and to represent

typical operating conditions. Tests were applied with the EUT situated as described in the Test
Method for each Test.

The EUT was powered from a -48V DC supply.

FCC Measurement Facility Registration Number

563983 Ericsson Test Laboratory, Kista

Postal Address: Erisson AB, Isafjordsgatan 10, Stockholm, SE-16 440, Sweden

Under our group Swedac Accreditation, TUV SUD Sverige conducted the following tests at
Kista, Sweden

Test Name Name of Engineer(s)
Maximum Peak Output Power and Peak to Average Ratio - . I
Conducted Raj Kumar Kallem
Occupied Bandwidth Raj Kumar Kallem
Band Edge Raj Kumar Kallem
Transmitter Spurious Emissions Raj Kumar Kallem
Freguency Stability Raj Kumar Kallem
1.8 DEVIATION FROM THE STANDARD

The testing has been carried out in accordance with FCC Part 27:2019, however this version of
the Rule Parts does not cover 3700-3980 MHz (Band 77D) and therefore we referred to the
current version of FCC Part 27, which is available on the e-CFR website, in which Clause 27.5
(m) refers to the Band 77 frequency band covered by this testing. All testing has been carried
out in accordance with FCC Part 27:2019 and the methods defined in ANSI C63.26.

No other deviations from the applicable test standard were made during testing

1.9 MODIFICATION RECORD

No modifications were made to the EUT during testing.

Document 75952122 Report 01 Issue 3 Page 11 of 119
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1.10

ADDITIONAL INFORMATION

The AIR 6449 B77D was equipped with an RDNB-board to enable testing on each RF
path/antenna port. The RDNB-board is replacing the AAS Antenna during the testing and only
used in testing purpose. The RDNB-board has 64 identical ports, to expedite the testing that
was required on performing all tests on all ports, the Carrier Output Power was initially
performed on all ports (Middle channel only) and then the port with the highest output power
was selected to perform the other tests for Bottom, Middle and Top channel in each bandwidth
listed. The rationale for this can be seen in the TUV SUD Document FCC and ISED Test Plan
Rationale for Base Station Equipment.

The Test Plan is based on the TUV SUD Document FCC and ISED Test Plan Rationale for
Base Station Equipment.

Pre-testing was performed in accordance with the Test Plan to establish the worst-case Port,
modulation schemes and bandwidths for both Non-Rural (4W PSD) and Rural (8W PSD) power
levels.

The worst case modulation was 16QAM.

The port with the highest power was Port 3.

The worst-case Bandwidth for Non-Rural was 80 MHz.

The worst-case Bandwidth for Rural was 40 MHz.

These worst-case results are presented in this report to demonstrate compliance.

Testing has been performed at the highest applicable power level for each configuration. In
addition to show compliance to the Non Rural limits defined in the FCC Rules for the lower
power configurations 5 and 6 are chosen to be representative. Limited testing has been
performed on Carrier Power, CCDF & PSD, as shown in the Test Plan.

Ericsson have provided the following details about the variants of the AIR 6449 B77D.
KRD 901 206/2* (with un-security software and RDNB board for testing purpose)
KRD 901 206/21 (with security software and RDNB board for testing purpose)

KRD 901 206/1 (with un-security software and antenna)

KRD 901 206/11** (with security software and antenna)

Note*: Tests have been performed on this unit.

Note**: This will be the marketed, sold unit.

Therefore, KRD 901 206/1 is equivalent to KRD 901 206/11 in radiated radio performance
terms, and KRD 901 206/2 is equivalent to KRD 901 206/21 in conducted radio performance
terms, as such no extra testing is required to prove conformity.

Testing shows Regulatory Compliance for the AIR 6449 B77D, KRD 901 206/2, NR.

Testing for Radiated Spurious Emissions are recorded in the following reports
e FCC Part 15B — TUV SUD Test Report reference Document 75950239-03 Issue 3
e FCC Part 27 — Intertek Test Report reference 2104082STO-001.
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SECTION 2

TEST DETAILS
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MAXIMUM PEAK OUTPUT POWER AND PEAK TO AVERAGE RATIO - CONDUCTED

Specification Reference

FCC CFR 47 Part 27, Clause 27.50
FCC CFR 47 Part 2, Clause 2.1046
Date of Test and Modification State

06, 07, 11 & 12 May 2021- Modification State O

Test Equipment Used

The major items of test equipment used for the above tests are identified in Section 3.1.

Environmental Conditions

22.5-37.8°C
18.5-22.7%

Ambient Temperature
Relative Humidity

Test Method
All measurements were made in accordance with FCC KDB 971168 D01, clause 5.2.1 and
summed in accordance with FCC KDB 662911 DO1.

Test Results

Configuration 1

Maximum Output Power 34.00 dBm

Peak to Average Ratio (PAR) / Output Power / PSD
. Channel Position B
NR NR Carrier
Antenna } - Total Power/PSD
Modulation Bandwidth PAR (dB) Average Power/PSD Ports 0-63
dBm dBm/MHz dBm dBm/MHz
20.00 MHz
3 64QAM 30 KHz SCS 9.27 33.54 21.41 51.60 39.47
Remarks
Calculations:
Total Power/PSD = Measured Output Power (port 3, worst case) + 10log (NanT)
Where Nant refers to the number of Ports.
Maximum Total Power (EIRP) = Total Power (port 3) + Antenna Gain +10log(64)
ITotal Power PSD Declared Antenna Gain| Total EIRP EIRP Limit EIRP Limit
(dBm/MHz) (dBi) (dBm/MHz) (W/MHZz) (dBm/MHz)
39.47 25.65 65.12 3280 65.15
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Antenna 3 - NR Modulation 64QAM - NR Carrier Bandwidth 20.00 MHz 30 kHz SCS - Channel

Position B

'— Keysight Spectrum Analyzer - Power Stat CCDF

=& sl

W RL [ RF [s0a bc |

| SENsE:NT] [ 01:10:42 PMMay 07, 2021

[Center Freq 3.710010000 GHz

‘ Center Freq: 3.710010000 GHz Radio Std: None

—p—~ Trig: Free Run Counts:10.0 M/10.0 Mpt

#[FGain:Low #Atten: 10 dB

Average Power

33.565 dBm
35.83 % at 0dB

10.0 % 4.25dB
1.0% 7.65dB
0.1% 9.27 dB
0.01 % 9.62 dB
0.001% 9.70dB

0.0001% 9.80dB

Peak 10.33 dB
43.88 dBm

Gaussian

1009

“\\

10%

01%

001%

0.001 %

0.0001 % \

0dB 20dB
Info BW 85.000 MHz

STATUS

Antenna 3 - NR Modulation 64QAM - NR Carrier Bandwidth 20.00 MHz 30 kHz SCS - Channel

Position B
= Keysight Spectrum Analyzer - Swept SA =R
B RLC | RF [s0e bc | | [ SENSE:INT| | | 01:11:11 PMMay 07, 2021
[Center Freq 3.710010000 GHz ) Avg Type: RMS TWE’TZ 3450
PNO: Wide -#— 1rig: Free Run Avg|Hold: 200/200 TYPE|A Wittt
IFGain:Low Atten: 16 dB DETJAAAAAA
Mkr1 3.712 13 GHZ
Ref Offset 44.08 dB
‘IL%gBJdiv Ref 47.54 dBm 21.413 dBm
375
275 ’1
175 / \“\
754
246 / \
125 / \
25 / \M
325
425
Center 3.71001 GHz Span 40.00 MHz
H#Res BW 1.0 VMIHz #VBW 3.0 MIHz* #Sweep 100.1 ms (1200 pts)

MSG

STATUS
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Configuration 1

Maximum Output Power 34.00 dBm

Peak to Average Ratio (PAR) / Output Power / PSD
. Channel Position M
NR NR Carrier
Antenna . . Total Power/PSD
Modulation Bandwidth PAR (dB) Average Power/PSD Ports 0-63
dBm dBm/MHz dBm dBm/MHz
20.00 MHz
3 64QAM 30 kHz SCS 9.32 33.54 21.25 51.60 39.31
Remarks
Calculations:
Total Power/PSD = Measured Output Power (port 3, worst case) + 10log (NanT)
Where Nant refers to the number of Ports.
Maximum Total Power (EIRP) = Total Power (port 3) + Antenna Gain +10log(64)
[Total Power PSD|Declared Antenna Gain Total EIRP EIRP Limit EIRP Limit
(dBm/MHz) (dBi) (dBm/MHz) (W/MHz) (dBm/MHz)
39.31 25.65 64.96 3280 65.15

Antenna 3 - NR Modulation 64QAM - NR Carrier Bandwidth 20.00 MHz 30 kHz SCS - Channel
Position M

==
01:17:27 PMMay 07, 2021
Radio Std: None

= Keysight Spectrum Analyzer - Power Stat CCDF
| RF [s0e@ bc |

[
Freq 3.840000000 GHz |

#|FGain:Low

| SENSE:INT| |
Center Freq: 3.840000000 GHz

+» Trig: Free Run Counts:10.0 M/10.0 Mpt
#Atten: 10 dB

X RL
[Center

Average Power Gaussian

100 %

33.35 dBm
35.83 % at 0dB

[

10%

1%

4.28 dB
7.67 dB
9.32dB
9.66 dB
9.72dB
9.76 dB

10.63 dB
43.98 dBm

10.0 %
1.0%

0.1 %
0.01 %
0.001 %
0.0001 %
Peak

0.1%

0.01%

0.001 %

0.0001 %

0dB 20dB

Info BW 85.000 MH=z

STATUS
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Antenna 3 - NR Modulation 64QAM - NR Carrier Bandwidth 20.00 MHz 30 kHz SCS - Channel

Position M

— Keysight Spectrum Analyzer - Swept SA

=& sl

01:17:57 PMMay 07, 2021

| SENsE:NT]

W RL RF [500Q DC | [ ‘
[Center Freq 3.840000000 GHz ) Avg Type: RMS TWE’TZ 3456
PNO: Wide -+ Trig: Free Run Avg|Hold: 200/200 TYPE|A WA
IFGain:Low Atten: 16 dB DETIAAAAAA
Mkr1 3.841 95 GHZ
Ref Offset 44.22 dB
{9 gBidiv_Ref 47.91 dBm 21.253 dBm|
79
79 ’1
178 ran B
7.91 // \\
209
121 / \
/ \L
2.1
421
Center 3.84000 GHz Span 40.00 MHz
HRes BW 1.0 MHz #VBW 3.0 MHz* #Sweep 100.1 ms (1200 pts)

MSG

STATUS

Configuration 1

Maximum Output

Power 34.00 dBm

Peak to Average Ratio (PAR) / Output Power / PSD
. Channel Position T
NR NR Carrier
Antenna . . Total Power/PSD
Modulation Bandwidth PAR (dB) Average Power/PSD Ports 0-63
dBm dBm/MHz dBm dBm/MHz
20.00 MHz
3 64QAM 30 kHz SCS 9.48 33.25 21.39 51.31 39.45
Remarks
Calculations:
Total Power/PSD = Measured Output Power (port 3, worst case) + 10log (NanT)
Where Nanr refers to the number of Ports.
Maximum Total Power (EIRP) = Total Power (port 3) + Antenna Gain +10log(64)
Total Power PSD Declared Antenna Gain| Total EIRP EIRP Limit EIRP Limit
(dBm/MHz) (dBi) (dBm/MHz) (W/MHz) (dBm/MHz)
39.45 25.65 65.10 3280 65.15
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Antenna 3 - NR Modulation 64QAM - NR Carrier Bandwidth 20.00 MHz 30 kHz SCS - Channel

Position T

'— Keysight Spectrum Analyzer - Power Stat CCDF

=& sl

W RL [ [s0a bc |

| SENsE:NT] [ 01:23:52 PMMay 07, 2021

RF
[Center Freq 3.969990000 GHz

‘ Center Freq: 3.969990000 GHz Radio Std: None

—p—~ Trig: Free Run Counts:10.0 M/10.0 Mpt

#[FGain:Low #Atten: 10 dB

Average Power

32.96 dBm
35.31 % at 0dB

10.0 % 4.38 dB
1.0% 7.84 dB
0.1% 9.48 dB
0.01 % 9.91dB

0.001% 10.07 dB
0.0001 % 10.19 dB

Peak 10.80 dB
43.76 dBm

Gaussian

1009

-\\

10%

01%

001%

0.001 %

0.0001 % \

0dB 20dB
Info BW 85.000 MHz

STATUS

Antenna 3 - NR Modulation 64QAM - NR Carrier Bandwidth 20.00 MHz 30 kHz SCS - Channel

Position T
= Keysight Spectrum Analyzer - Swept SA =R
B RLC | RF [s0e bc | | [ SENSE:INT| | | 01:24:21 PMMay 07, 2021
[Center Freq 3.969990000 GHz ) Avg Type: RMS TWE’TZ 3450
PNO: Wide -#— 1rig: Free Run Avg|Hold: 200/200 TYPE|A Wittt
IFGain:Low Atten: 16 dB DETJAAAAAA
Mkr1 3.963 23 GHZ
Ref Offset 44.24 dB
10 giciv__Ref 47.50 dBm 21.389 dBm|
375
275 ’1
175 /ﬁ RS S — \
7.50
/ \
125 / \
225 { \
W, N
325
425
ICenter 3.96999 GHz Span 40.00 MHz
H#Res BW 1.0 VMIHz #VBW 3.0 MIHz* #Sweep 100.1 ms (1200 pts)

MSG

STATUS
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Configuration 2

Maximum Output Power 37.00 dBm

Peak to Average Ratio (PAR) / Output Power / PSD
. Channel Position B
NR NR Carrier
Antenna . . Total Power/PSD
Modulation Bandwidth PAR (dB) Average Power/PSD Ports 0-63
dBm dBm/MHz dBm dBm/MHz
40.0 MHz
3 64QAM 30 kKHz SCS 8.89 36.34 21.22 54.40 39.28
Remarks
Calculations:
Total Power/PSD = Measured Output Power (port 3, worst case) + 10log (NanT)
Where Nant refers to the number of Ports.
Maximum Total Power (EIRP) = Total Power (port 3) + Antenna Gain +10log(64)
Total Power PSD Declared Antenna Gain | Total EIRP EIRP Limit EIRP Limit
(dBm/MHz) (dBi) (dBm/MHz) (W/MHz) (dBm/MHz)
39.28 25.65 64.93 3280 65.15

Antenna 3 - NR Modulation 64QAM - NR Carrier Bandwidth 40.0 MHz 30 kHz SCS - Channel

Position B

= Keysight Spectrum Analyzer - Power Stat CCDF

=5 s

| RF [s0e@ bc | | SENSE:INT|

01:36:40 PM May 06, 2021

X RL
[Center Freq 3.720000000 GHz

#|FGain:Low

Center Freq: 3.720000000 GHz
+» Trig: Free Run
#Atten: 12dB

Counts:10.0 M/10.0 Mpt

Radio Std: None

Average Power Gaussian

100 %

36.28 dBm e

10%

35.01 % at 0dB

1%

10.0 % 448 dB

0.1%

7.77 dB
8.89dB

1.0%

0.1%
0.01%

9.10 dB
9.25dB
9.37 dB

0.01 %
0.001 %

0.0001 % 0.001 %

9.75 dB
46.03 dBm

Peak

0,
0.0001 A'OdB

Info BW 85.000 MH=z

STATUS

20dB
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Antenna 3 - NR Modulation 64QAM - NR Carrier Bandwidth 40.0 MHz 30 kHz SCS - Channel

Position B
— Keysight Spectrum Analyzer - Swept SA ==
M RC [ RF [s0a bC | | [ SENSE:INT] [ [ 01:37:12 PMMay 06, 2021
[Center Freq 3.720000000 GHz i Avg Type: RMS TRAGE’T: 3456
PNO: Fast —»— 1rig: FreeRun Avg|Hold: 200/200 TYPE|A WA
IFGain:Low Atten: 16 dB DETIAAAAAA
Ref Offset 44.06 dB Mkr1 3.731 31 GHz
1L%;iBJdiv Ref 47.34 dBm 21.221 dBm
373
27.3 ’1

| |

| |
i .

427

Center 3.72000 GHz Span 80.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 100.1 ms (1200 pts)

MSG

STATUS
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Configuration 2

Maximum Output Power 37.00 dBm

Peak to Average Ratio (PAR) / Output Power / PSD
NR . . Channel Position M
Antenna Modulation NR Carrier Bandwidth PAR (dB Average Power/PSD
(dB) dBm dBm/MHz
0 64QAM 40.0 MHz 30 kHz SCS 8.62 36.52 21.40
1 64QAM 40.0 MHz 30 kHz SCS 8.77 36.60 21.42
2 64QAM 40.0 MHz 30 kHz SCS 8.87 36.50 21.30
3 64QAM 40.0 MHz 30 kHz SCS 8.79 36.72 21.32
4 64QAM 40.0 MHz 30 kHz SCS 8.80 36.40 21.24
5 64QAM 40.0 MHz 30 kHz SCS 8.55 36.42 21.26
6 64QAM 40.0 MHz 30 kHz SCS 8.69 36.22 21.12
7 64QAM 40.0 MHz 30 kHz SCS 8.76 36.45 21.34
8 64QAM 40.0 MHz 30 kHz SCS 8.68 36.51 21.29
9 64QAM 40.0 MHz 30 kHz SCS 8.76 36.36 21.17
10 64QAM 40.0 MHz 30 kHz SCS 8.66 36.48 21.24
11 64QAM 40.0 MHz 30 kHz SCS 8.65 36.56 21.32
12 64QAM 40.0 MHz 30 kHz SCS 8.60 36.66 21.35
13 64QAM 40.0 MHz 30 kHz SCS 8.85 36.64 21.39
14 64QAM 40.0 MHz 30 kHz SCS 8.75 36.52 21.33
15 64QAM 40.0 MHz 30 kHz SCS 8.71 36.55 21.33
16 64QAM 40.0 MHz 30 kHz SCS 8.50 36.44 21.27
17 64QAM 40.0 MHz 30 kHz SCS 8.67 36.49 21.31
18 64QAM 40.0 MHz 30 kHz SCS 8.75 36.58 21.16
19 64QAM 40.0 MHz 30 kHz SCS 8.71 36.70 21.30
20 64QAM 40.0 MHz 30 kHz SCS 8.62 36.29 21.15
21 64QAM 40.0 MHz 30 kHz SCS 8.60 36.58 21.28
22 64QAM 40.0 MHz 30 kHz SCS 8.98 36.22 21.11
23 64QAM 40.0 MHz 30 kHz SCS 8.60 36.55 21.25
24 64QAM 40.0 MHz 30 kHz SCS 8.60 36.52 21.26
25 64QAM 40.0 MHz 30 kHz SCS 8.63 36.36 21.11
26 64QAM 40.0 MHz 30 kHz SCS 8.64 36.38 21.26
27 64QAM 40.0 MHz 30 kHz SCS 8.57 36.49 21.22
28 64QAM 40.0 MHz 30 kHz SCS 8.65 36.47 21.24
29 64QAM 40.0 MHz 30 kHz SCS 8.67 36.28 21.36
30 64QAM 40.0 MHz 30 kHz SCS 8.78 36.38 21.27
31 64QAM 40.0 MHz 30 kHz SCS 8.66 36.69 21.30
32 64QAM 40.0 MHz 30 kHz SCS 8.65 36.34 21.38
33 64QAM 40.0 MHz 30 kHz SCS 8.55 36.57 21.52
34 64QAM 40.0 MHz 30 kHz SCS 8.64 36.33 21.35
35 64QAM 40.0 MHz 30 kHz SCS 8.58 36.43 21.25
36 64QAM 40.0 MHz 30 kHz SCS 8.76 36.30 21.08
37 64QAM 40.0 MHz 30 kHz SCS 8.67 36.62 21.28
38 64QAM 40.0 MHz 30 kHz SCS 8.73 36.40 21.10
39 64QAM 40.0 MHz 30 kHz SCS 8.70 36.46 21.21
40 64QAM 40.0 MHz 30 kHz SCS 8.72 36.48 21.25
41 64QAM 40.0 MHz 30 kHz SCS 8.73 36.37 21.15
42 64QAM 40.0 MHz 30 kHz SCS 8.79 36.26 21.10
43 64QAM 40.0 MHz 30 kHz SCS 8.61 36.45 21.24
44 64QAM 40.0 MHz 30 kHz SCS 8.56 36.53 21.32
45 64QAM 40.0 MHz 30 kHz SCS 8.67 36.50 21.25
46 64QAM 40.0 MHz 30 kHz SCS 8.51 36.37 21.15
47 64QAM 40.0 MHz 30 kHz SCS 8.55 36.68 21.38
48 64QAM 40.0 MHz 30 kHz SCS 8.88 36.56 21.42
49 64QAM 40.0 MHz 30 kHz SCS 8.68 36.59 21.35
50 64QAM 40.0 MHz 30 kHz SCS 8.59 36.66 21.44
51 64QAM 40.0 MHz 30 kHz SCS 8.75 36.65 21.63
52 64QAM 40.0 MHz 30 kHz SCS 8.69 36.44 21.16
53 64QAM 40.0 MHz 30 kHz SCS 8.63 36.54 21.38
54 64QAM 40.0 MHz 30 kHz SCS 8.55 36.50 21.14
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Peak to Average Ratio (PAR) / Output Power / PSD
NR . . Channel Position M
Antenna Modulation NR Carrier Bandwidth PAR (dB Average Power/PSD
(dB) dBm dBm/MHz
55 640QAM 40.0 MHz 30 kHz SCS 8.50 36.26 21.24
56 64QAM 40.0 MHz 30 kHz SCS 8.76 36.38 21.31
57 640QAM 40.0 MHz 30 kHz SCS 8.61 36.59 21.25
58 64QAM 40.0 MHz 30 kHz SCS 8.64 36.48 21.27
59 64QAM 40.0 MHz 30 kHz SCS 8.70 36.45 21.14
60 640QAM 40.0 MHz 30 kHz SCS 8.64 36.56 21.26
61 64QAM 40.0 MHz 30 kHz SCS 8.53 36.45 21.25
62 640QAM 40.0 MHz 30 kHz SCS 8.56 36.49 21.30
63 64QAM 40.0 MHz 30 kHz SCS 8.62 36.46 21.39
Summed Total for all 64 Ports 54.54 39.34
Remarks

The plot results presented are the measured worst case and represent typical performance for
all bands and antenna ports, plot data performance is on file and available on request.

Calculations:

Maximum Total Power (EIRP) = Summed Power on all 64 Ports + Antenna Gain.

Summed PSD Declared Antenna Gain| Total EIRP EIRP Limit EIRP Limit
(dBm/MHz) (dBi) (dBm/MHz) (W/MHz) (dBm/MHz)
39.34 25.65 64.99 3280 65.15

Antenna 3 - NR Modulation 640QAM - NR Carrier Bandwidth 40.0 MHz 30 kHz SCS - Channel

Position M

' Keysight Spectrum Analyzer - Power Stat CCDF

(=& s

| RF [s0e bc |

[ SENSE:INT| |

12:56:11 PM Apr30, 2021

X RC
[Center Freq 3.840000000 G

[
Hz |

#FGain:Low

Center Freq: 3.840000000 GHz
«p. Trig: FreeRun
#Atten: 12dB

Counts:10.0 M/10.0 Mpt

Radio Std: None

Average Power

36.40 dBm
35.26 % at 0dB

4.42 dB
7.69 dB
8.79 dB
8.91dB
9.01dB
9.10 dB

9.68 dB
46.08 dBm

10.0%
1.0%
0.1%
0.01%
0.001 %
0.0001 %
Peak

100 %

Gaussian

10%

01%

0.01%

\\

0.001 %

0.0001 %

0dB
Info BW 85.000 MHz

STATUS

20dB
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Antenna 3 - NR Modulation 64QAM - NR Carrier Bandwidth 40.0 MHz 30 kHz SCS - Channel

Position M
— Keysight Spectrum Analyzer - Swept SA ==
M RC RF [s0a bC | | [ SENSE:INT] [ 12:56:42 PM Apr 30, 2021
[Center Freq 3.840000000 GHz i Avg Type: RMS TRACE[1/2345 6
PNO: Fast —»— 1rig: FreeRun Avg|Hold: 200/200 TYPE|A WA
IFGain:Low Atten: 16 dB DETIAAAAAA
Ref Offset 44.22 dB Mkr1 3.848 91 GHz
1L%;iBJdiv Ref 47.49 dBm 21.324 dBm
375
275 ’1
A e I E R MR M

/ \

. | |
J L

-3258

425

Span 80.00 MHz
#Sweep 100.1 ms (1200 pts)

Center 3.84000 GHz
#Res BW 1.0 MHz

MSG

#VBW 3.0 MHz*

STATUS

Configuration 2

Maximum Output Power 37.00 dBm

Peak to Average Ratio (PAR) / Output Power / PSD
. Channel Position T
NR NR Carrier
Antenna . . Total Power/PSD
Modulation Bandwidth PAR (dB) Average Power/PSD Ports 0-63
dBm dBm/MHz dBm dBm/MHz
40.0 MHz
3 64QAM 30 kHz SCS 9.12 35.76 20.69 53.82 38.75
Remarks
Calculations:
Total Power/PSD = Measured Output Power (port 3, worst case) + 10log (NanT)
Where Nanr refers to the number of Ports.
Maximum Total Power (EIRP) = Total Power (port 3) + Antenna Gain +10log(64)
Total Power PSD Declared Antenna Gain| Total EIRP EIRP Limit EIRP Limit
(dBm/MHz) (dBi) (dBm/MHz) (W/MHz) (dBm/MHz)
38.75 25.65 64.40 3280 65.15
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Antenna 3 - NR Modulation 64QAM - NR Carrier Bandwidth 40.0 MHz 30 kHz SCS - Channel

=& sl

01:40:28 PMMay 06, 2021

Radio Std: None
Counts:10.0 M/10.0 Mpt

Position T
ww Keysight Spectrum Analyzer - Power Stat CCDF
W RL [ RF [s0a bC | [ SENSE:INT] [
[Center Freq 3.960000000 GHz | Center Freq: 3.960000000 GHz
—p—~ Trig: Free Run
#FGain:Low #Atten: 12 dB
Average Power 100 5, Saussian
36.71 dBm e
0, \\
34.79 % at 0dB 10 %
1%
10.0 % 4.54 dB 04 %
1.0% 7.84dB
0.1% 9.12dB
0.01%  9.55dB 0.01%
0.001% 9.79dB
0.0001 % 9.95dB 0.001 %
Peak 9.98 dB
45.69 dBm
0.0001 % o dB
Info BW 85.000 MHz
MSG

20dB

STATUS

Antenna 3 - NR Modulation 640QAM - NR Carrier Bandwidth 40.0 MHz 30 kHz SCS - Channel

Position T
= Keysight Spectrum Analyzer - Swept SA =R
B RLC | RF [s0e bc | | [ SENSE:INT| | | 01:40:59 PMMay 06, 2021
[Center Freq 3.960000000 GHz ) Avg Type: RMS TWE’TZ 3450
PNO: Fast ~—#— Trig: FreeRun Avg|Hold: 200/200 TYPE|A Wittt
IFGain:Low Atten: 16 dB DETJAAAAAA
Mkr1 3.943 02 GHz
Ref Offset 44.24 dB
[0 geiciv__Ref 47.18 dBm 20.689 dBm
372
272 .1
17.2 /Fﬂw I — \
718
f \
128 { \
228 K \
I R .
328
428
Center 3.96000 GHz Span 80.00 MHz
#Res BW 1.0 VMIHz #VBW 3.0 MIHz* #Sweep 100.1 ms (1200 pts)
MSG STATUS
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Configuration 3

Maximum Output Power 37.00 dBm

Peak to Average Ratio (PAR) / Output Power / PSD
. Channel Position B
NR NR Carrier
Antenna . . Total Power/PSD
Modulation Bandwidth PAR (dB) Average Power/PSD Ports 0-63
dBm dBm/MHz dBm dBm/MHz
60.0 MHz 30
3 64QAM KHz SCS 8.88 36.69 19.34 54.75 37.40
Remarks
Calculations:
Total Power/PSD = Measured Output Power (port 3, worst case) + 10log (NanT)
Where Nant refers to the number of Ports.
Maximum Total Power (EIRP) = Total Power (port 3) + Antenna Gain +10log(64)
Total Power PSD Declared Antenna Gain| Total EIRP EIRP Limit EIRP Limit
(dBm/MHz) (dBi) (dBm/MHz) (W/MHz) (dBm/MHz)
37.40 25.65 63.05 3280 65.15

Antenna 3 - NR Modulation 64QAM - NR Carrier Bandwidth 60.0 MHz 30 kHz SCS - Channel

Position B

= Keysight Spectrum Analyzer - Power Stat CCDF

[N )

R [ RF [500 bC |

| SENSE:NT|

04:12:29 PM May 06, 2021

[Center Freq 3.729990000 GHz

#|FGain:Low

Center Freq: 3.729990000 GHz
+». Trig: Free Run
#Atten: 12dB

Counts:10.0 M/10.0 Mpt

Radio Std: None

Average Power

36.12 dBm
35.13 % at 0dB

100 %

Gaussian

10%

[

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %

4.45dB
7.75dB
8.88 dB
9.14 dB
9.27 dB
9.33dB

0.1%

001 %

0.001 %

9.40 dB
45.52 dBm

Peak

0.0001 %

0dB
Info BW 85.000 MH=z

20dB

STATUS
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Antenna 3 - NR Modulation 64QAM - NR Carrier Bandwidth 60.0 MHz 30 kHz SCS - Channel

Position B
= Keysight Spectrum Analyzer - Swept SA = e
M RC [ RF [s0a bC | | [ SENSE:INT] [ [ 04:13:00 PMMay 06, 2021
[Center Freq 3.729990000 GHz i Avg Type: RMS TRACE[1/2345 6
PNO: Fast —»— 1rig: FreeRun Avg|Hold: 200/200 T;F‘; ﬁ m

IFGain:Low Atten: 14 dB

MKkr1 3.752 96 GHz
Ref Offset 44.1 dB 19.344 dBm

Ref 45.22 dBm

10 dBidiv
Log

362

252

T

-14.8

248

-34.8

448

Span 120.0 MHz
#Sweep 100.1 ms (1200 pts)

Center 3.72999 GHz
#Res BW 1.0 MHz

MSG

#VBW 3.0 MHz*

STATUS

Configuration 3

Maximum Output Power 37.00 dBm

Peak to Average Ratio (PAR) / Output Power / PSD
. Channel Position M
NR NR Carrier
Antenna . . Total Power/PSD
Modulation Bandwidth PAR (dB) Average Power/PSD Ports 0-63
dBm dBm/MHz dBm dBm/MHz
60.0 MHz 30
3 64QAM kHz SCS 8.87 36.52 19.53 54.58 37.59

Remarks

Calculations:

Total Power/PSD = Measured Output Power (port 3, worst case) + 10log (NanT)
Where Nant refers to the number of Ports.

Maximum Total Power (EIRP) = Total Power (port 3) + Antenna Gain +10log(64)

Total Power PSD Declared Antenna Gain| Total EIRP EIRP Limit EIRP Limit
(dBm/MHz) (dBi) (dBm/MHz) (W/MHz) (dBm/MHz)
37.59 25.65 63.24 3280 65.15
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Antenna 3 - NR Modulation 64QAM - NR Carrier Bandwidth 60.0 MHz 30 kHz SCS - Channel

Position M
ww Keysight Spectrum Analyzer - Power Stat CCDF ==
M RC [ RF [s0a bC | | [ SENSE:INT] [ 04:20:11 PMMay 06, 2021
’Eenter Freq 3.840000000 GHz ‘ Center Freq: 3.840000000 GHz Radio Std: None
—p—~ Trig: Free Run Counts:10.0 M/10.0 Mpt
#FGain:Low #Atten: 12 dB
Average Power 100 5, Saussian
36.29 dBm .
35.10 % at 0dB 10 %
1%
10.0 % 4.45 dB 04 %
1.0% 7.74 dB
0.1% 8.87.dB
001%  899dB 0.01%
0.001% 9.07dB
0.0001 % 9.12dB 0.001 %
Peak 9.36 dB
45.65 dBm
0.0001 % 0dB >0 B
Info BW 85.000 MHz
MSG STATUS

Antenna 3 - NR Modulation 640QAM - NR Carrier Bandwidth 60.0 MHz 30 kHz SCS - Channel

Position M
= Keysight Spectrum Analyzer - Swept SA =R
B RLC | RF [s0e bc | | [ SENSE:INT| | | 04:20:41 PMMay 06, 2021
[Center Freq 3.840000000 GHz ) Avg Type: RMS TWE’TZ 3450
PNO: Fast ~—#— Trig: FreeRun Avg|Hold: 200/200 TYPE|A Wittt
IFGain:Low Atten: 14 dB DETJAAAAAA
Mkr1 3.859 17 GHZ
Ref Offset 44.22 dB
10 giciv__Ref 45.74 dBm 19.525 dBm|
387
257 1
157 J ’H’\\\
574
| |
143 [ \
243 ’J L
TR —
443
ICenter 3.84000 GHz Span 120.0 MHz
H#Res BW 1.0 VMIHz #VBW 3.0 MIHz* #Sweep 100.1 ms (1200 pts)
MSG STATUS
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Configuration 3

Maximum Output Power 37.00 dBm

Peak to Average Ratio (PAR) / Output Power / PSD
. Channel Position T
NR NR Carrier
Antenna . . Total Power/PSD
Modulation Bandwidth PAR (dB) Average Power/PSD Ports 0-63
dBm dBm/MHz dBm dBm/MHz
60.0 MHz 30
3 64QAM KHz SCS 8.72 36.23 19.53 54.29 37.59
Remarks
Calculations:
Total Power/PSD = Measured Output Power (port 3, worst case) + 10log (NanT)
Where Nant refers to the number of Ports.
Maximum Total Power (EIRP) = Total Power (port 3) + Antenna Gain +10log(64)
Total Power PSD Declared Antenna Gain| Total EIRP EIRP Limit EIRP Limit
(dBm/MHz) (dBi) (dBm/MHz) (W/MHz) (dBm/MHz)
37.59 25.65 63.24 3280 65.15

Antenna 3 - NR Modulation 640QAM - NR Carrier Bandwidth 60.0 MHz 30 kHz SCS - Channel

Position T
s Keysight Spectrum Analyzer - Power Stat CCDF (=0 ==
RL | RF [s0e bc | | [ SENSE:INT| I | 04:36:20 PMMay 06, 2021
Eenter Freq 3.950010000 GHz ‘ Center Freq: 3.950010000 GHz Radio Std: None
+» Trig: Free Run Counts:10.0 M/10.0 Mpt
#FGain:Low #Atten: 12dB
Average Power i
[¢] 100 % Gaussian
36.23 dBm .
35.63 % at 0dB 10%
1%
o,
10.0 % 4.32dB 01 %

1.0% 7.51dB
0.1% 8.72dB

001% 927dB 001%
0.001% 9.58dB

0.0001 % 9.70dB 0.001 %
Peak 9.79 dB
46.02 dBm

0.0001 %

0dB 20dB
Info BW 85.000 MHz

wsc | g File name error; C:\testres already exists. sTATUS
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Antenna 3 - NR Modulation 64QAM - NR Carrier Bandwidth 60.0 MHz 30 kHz SCS - Channel

Position T

— Keysight Spectrum Analyzer - Swept SA ==
M RC RF [s0a bC | | [ SENSE:INT] [ 04:36:50 PM May 06, 2021
[Center Freq 3.950010000 GHz ) Avg Type: RMS TWE’TZ 3456
PNO: Fast —»— 1rig: FreeRun Avg|Hold: 200/200 TYPE|A WA

IFGain:Low Atten: 14 dB DETIAAAAAA

Mkr1 3.926 14 GHZ

Ref Offset 44.25 dB .
19.526 dBm

10 dBidiv
Log

Ref 45.59 dBm

356

2586

156

S14.4

244

-34.4

444

Center 3.95001 GHz
fiRes BW 1.0 MHz

#VBW 3.0 MHz*

#Sweep 100.1 ms (1200 pts)

Span 120.0 MHz

MSG

STATUS

Configuration 4

Maximum Output Power 34.00 dBm

Peak to Average Ratio (PAR) / Output Power / PSD
. Channel Position B
NR NR Carrier
Antenna . . Total Power/PSD
Modulation Bandwidth PAR (dB) Average Power/PSD Ports 0- 63
dBm dBm/MHz dBm dBm/MHz
20.00 MHz
3 64QAM 30 kHz SCS - 33.24 18.23 51.30 36.29
40.00 MHz
3 64QAM 30 kHz SCS - 33.40 15.41 51.46 33.47
Remarks
Calculations:

Total Power/PSD = Measured Output Power (port 3, worst case) + 10log (NanT)
Where Nant refers to the number of Ports.

Maximum Total Power (EIRP) = Total Power (port 3) + Antenna Gain +10log(64)

NR Carrier Bandwidth [Total Power PSD[Declared Antenna Gain| Total EIRP | EIRP Limit | EIRP Limit
(dBm/MHz) (dBi) (dBm/MHz) | (W/MHz) (dBm/MHz)

20.0 MHz 30 kHz SCS|36.29 25.65 61.94 3280 65.15

40.0 MHz 30 kHz SCS|33.17 25.65 59.12 3280 65.15
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Configuration 4

Maximum Output Power 34.00 dBm

Peak to Average Ratio (PAR) / Output Power / PSD
. Channel Position M
NR NR Carrier
Antenna . . Total Power/PSD
Modulation Bandwidth PAR (dB) Average Power/PSD Port A + B
dBm dBm/MHz dBm dBm/MHz
20.00 MHz
3 64QAM 30 kHz SCS - 33.36 18.47 51.42 36.53
40.0 MHz 30
3 64QAM KHz SCS - 33.45 15.33 51.51 33.39
Remarks
Calculations:
Total Power/PSD = Measured Output Power (port 3, worst case) + 10log (NanT)
Where Nant refers to the number of Ports.
Maximum Total Power (EIRP) = Total Power (port 3) + Antenna Gain +10log(64)
NR Carrier Bandwidth [Total Power PSD|Declared Antenna Gain| Total EIRP | EIRP Limit | EIRP Limit
(dBm/MHz) (dBi) (dBm/MHz) | (W/MHz) (dBm/MHz)
20.0 MHz 30 kHz SCS|36.53 25.65 62.18 3280 65.15
40.0 MHz 30 kHz SCS|33.39 25.65 59.04 3280 65.15

Configuration 4

Maximum Output Power 34.00 dBm

Peak to Average Ratio (PAR) / Output Power / PSD
. Channel Position T
NR NR Carrier
Antenna . - Total Power/PSD
Modulation Bandwidth PAR (dB) Average Power/PSD Ports 0-63
dBm dBm/MHz dBm dBm/MHz
20.00 MHz
3.00 64QAM 30 KHz SCS - 33.17 18.61 51.23 36.67
40.0 MHz 30
3.00 64QAM kHz SCS - 33.37 15.55 51.43 33.61
Remarks
Calculations:
Total Power/PSD = Measured Output Power (port 3, worst case) + 10log (NanT)
Where Nant refers to the number of Ports.
Maximum Total Power (EIRP) = Total Power (port 3) + Antenna Gain +10log(64)
NR Carrier Bandwidth [Total Power PSD[Declared Antenna Gain| Total EIRP | EIRP Limit | EIRP Limit
(dBm/MHz) (dBi) (dBm/MHz) | (W/MHz) [ (dBm/MHz)
20.0 MHz 30 kHz SCS|36.67 25.65 52.32 3280 65.15
40.0 MHz 30 kHz SCS|33.61 25.65 59.26 3280 65.15

Document 75952122 Report 01 Issue 3

COMMERCIAL - IN - CONFIDENCE

Page 30 of 119




Configuration 5

Maximum Output Power 20 MHz 31.00 dBm, 40 MHz 34.00 dBm, 60 MHz 36.00 dBm, 80 MHz
& 100 MHz 37.00 dBm

Peak to Average Ratio (PAR) / Output Power / PSD
. Channel Position B
NR NR Carrier
Antenna . . Total Power/PSD
Modulation Bandwidth PAR (dB) Average Power/PSD Ports 0-63
dBm dBm/MHz dBm dBm/MHz
20.0 MHz 30
3 64QAM KHz SCS 9.24 30.60 18.22 48.66 36.28
40.0 MHz 30
3 64QAM KkHz SCS 9.32 33.44 18.21 51.50 36.27
60.0 MHz 30
3 64QAM KHz SCS 9.34 35.42 18.18 53.48 35.26
80.0 MHz 30
3 64QAM KHz SCS 8.77 36.50 17.31 54.56 35.37
100.0 MHz
3 64QAM 30 kHz SCS 8.82 36.14 16.37 54.20 34.43
Remarks

For PSD measurements in a 1 MHz bandwidth, measurements were made in accordance with
ANSI C63.26 Clause 5.7.2(a). A resolution bandwidth of at least 1 % of the emission bandwidth
was chosen in conjunction with an Integration Bandwidth of 1 MHz. An RMS detector was used
with a single slow sweep utilised. The highest PSD was established over the entire emission
bandwidth for the port with the highest output power and the result recorded. The measured
results were summed in accordance with FCC KDB 662911 to account for 64 port MIMO
operation — see calculations below.

Calculations:
Total Power/PSD = Measured Output Power (port 3, worst case) + 10log (NanT)
Where Nant refers to the number of Ports.

Maximum Total Power (EIRP) = Power (port 3) + Antenna Gain +10log(64)

NR Carrier Bandwidth [Total Power PSD|Declared Antenna Gain| Total EIRP | EIRP Limit | EIRP Limit
(dBm/MHz) (dBi) (dBm/MHz) | (W/MHz) (dBm/MHz)
20.0 MHz 30 kHz SCS [36.28 25.65 61.93 1640 62.15
40.0 MHz 30 kHz SCS |36.27 25.65 61.92 1640 62.15
60.0 MHz 30 kHz SCS [35.26 25.65 61.89 1640 62.15
80.0 MHz 30 kHz SCS [35.37 25.65 61.02 1640 62.15
100.0 MHz 30 kHz SCS|34.43 25.65 60.08 1640 62.15
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Configuration 5

Maximum Output Power 20 MHz 31.00 dBm, 40 MHz 34.00 dBm, 60 MHz 36.00 dBm, 80 MHz
& 100 MHz 37.00 dBm

Peak to Average Ratio (PAR) / Output Power / PSD
. Channel Position M
NR NR Carrier
Antenna . . Total Power/PSD
Modulation Bandwidth PAR (dB) Average Power/PSD Ports 0-63
dBm dBm/MHz dBm dBm/MHz
20.0 MHz 30
3 64QAM KkHz SCS 9.26 30.58 18.05 48.64 36.11
40.0 MHz 30
3 64QAM KkHz SCS 9.39 33.50 17.95 51.56 36.01
60.0 MHz 30
3 64QAM KHz SCS 9.40 35.64 18.13 53.70 36.19
80.0 MHz 30
3 64QAM KkHz SCS 8.57 36.48 18.04 54.54 36.10
100.0 MHz
3 64QAM 30 kHz SCS 8.80 36.70 16.34 54.76 34.40
Remarks

For PSD measurements in a 1 MHz bandwidth, measurements were made in accordance with
ANSI C63.26 Clause 5.7.2(a). A resolution bandwidth of at least 1 % of the emission bandwidth
was chosen in conjunction with an Integration Bandwidth of 1 MHz. An RMS detector was used
with a single slow sweep utilised. The highest PSD was established over the entire emission
bandwidth for the port with the highest output power and the result recorded. The measured
results were summed in accordance with FCC KDB 662911 to account for 64 port MIMO
operation — see calculations below.

Calculations:
Total Power/PSD = Measured Output Power (port 3, worst case) + 10log (NanT)
Where Nant refers to the number of Ports.

Maximum Total Power (EIRP) = Power (port 3) + Antenna Gain +10log(64)

NR Carrier Bandwidth [Total Power PSD|Declared Antenna Gain| Total EIRP | EIRP Limit | EIRP Limit
(dBm/MHz) (dBi) (dBm/MHz) | (W/MHz) (dBm/MHz)
20.0 MHz 30 kHz SCS (36.11 25.65 61.76 1640 62.15
40.0 MHz 30 kHz SCS |36.01 25.65 61.66 1640 62.15
60.0 MHz 30 kHz SCS [36.19 25.65 61.84 1640 62.15
80.0 MHz 30 kHz SCS [36.10 25.65 61.75 1640 62.15
100.0 MHz 30 kHz SCS|34.40 25.65 60.05 1640 62.15
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Configuration 5

Maximum Output Power 20 MHz 31.00 dBm, 40 MHz 34.00 dBm, 60 MHz 36.00 dBm, 80 MHz
& 100 MHz 37.00 dBm

Peak to Average Ratio (PAR) / Output Power / PSD
. Channel Position T
NR NR Carrier
Antenna . . Total Power/PSD
Modulation Bandwidth PAR (dB) Average Power/PSD Ports 0-63
dBm dBm/MHz dBm dBm/MHz
20.0 MHz 30
3 64QAM KkHz SCS 9.42 30.17 18.04 48.23 36.10
40.0 MHz 30
3 64QAM KkHz SCS 9.16 33.12 17.93 51.18 35.99
60.0 MHz 30
3 64QAM KHz SCS 9.29 35.22 18.24 53.28 36.30
80.0 MHz 30
3 64QAM KkHz SCS 8.89 36.15 17.31 54.21 35.37
100.0 MHz
3 64QAM 30 kKHz SCS 9.17 36.21 16.26 54.27 34.32
Remarks

For PSD measurements in a 1 MHz bandwidth, measurements were made in accordance with
ANSI C63.26 Clause 5.7.2(a). A resolution bandwidth of at least 1 % of the emission bandwidth
was chosen in conjunction with an Integration Bandwidth of 1 MHz. An RMS detector was used
with a single slow sweep utilised. The highest PSD was established over the entire emission
bandwidth for the port with the highest output power and the result recorded. The measured
results were summed in accordance with FCC KDB 662911 to account for 64 port MIMO
operation — see calculations below.

Calculations:
Total Power/PSD = Measured Output Power (port 3, worst case) + 10log (NanT)
Where Nant refers to the number of Ports.

Maximum Total Power (EIRP) = Power (port 3) + Antenna Gain +10log(64)

NR Carrier Bandwidth [Total Power PSD|Declared Antenna Gain| Total EIRP | EIRP Limit | EIRP Limit
(dBm/MHz) (dBi) (dBm/MHz) | (W/MHz) (dBm/MHz)
20.0 MHz 30 kHz SCS (36.10 25.65 61.75 1640 62.15
40.0 MHz 30 kHz SCS |35.99 25.65 61.64 1640 62.15
60.0 MHz 30 kHz SCS [36.30 25.65 61.95 1640 62.15
80.0 MHz 30 kHz SCS [35.37 25.65 61.02 1640 62.15
100.0 MHz 30 kHz SCS|34.32 25.65 59.97 1640 62.15
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Configuration 6

Maximum Output Power 37.00 dBm

Peak to Average Ratio (PAR) / Output Power / PSD
. Channel Position B
NR NR Carrier
Antenna . . Total Power/PSD
Modulation Bandwidth PAR (dB) Average Power/PSD Ports 0-63
dBm dBm/MHz dBm dBm/MHz
60.0 MHz 30
3 64QAM KHz SCS - 36.25 16.00 54.31 34.06
80.0 MHz 30
3 64QAM KHz SCS - 36.29 14.92 54.35 32.98
100.0 MHz
3 64QAM 30 kKHz SCS - 36.06 13.80 54.12 31.86
Remarks
Calculations:
Total Power/PSD = Measured Output Power (port 3, worst case) + 10log (NanT)
Where Nant refers to the number of Ports.
Maximum Total Power (EIRP) = Total Power (port 3) + Antenna Gain +10log(64)
NR Carrier Bandwidth [Total Power PSD|Declared Antenna Gain| Total EIRP | EIRP Limit | EIRP Limit
(dBm/MHz) (dBi) (dBm/MHz) | (W/MHz) (dBm/MHz)
60.0 MHz 30 kHz SCS |34.06 25.65 59.71 1640 62.15
80.0 MHz 30 kHz SCS [32.98 25.65 58.63 1640 62.15
100.0 MHz 30 kHz SCS|31.86 25.65 57.51 1640 62.15

Configuration 6

Maximum Output Power 20 MHz 28.00 dBm, 40 MHz 31.00 dBm, 60 MHz, 80 MHz & 100 MHz

37.00 dBm
Peak to Average Ratio (PAR) / Output Power / PSD
. Channel Position M
NR NR Carrier
Antenna " - Total Power/PSD
Modulation Bandwidth PAR (dB) Average Power/PSD Ports 0-63
dBm dBm/MHz dBm dBm/MHz
20.0 MHz 30
3 64QAM KHz SCS - 30.26 15.42 48.32 33.48
40.0 MHz 30
3 64QAM kHz SCS - 33.19 15.44 51.25 33.50
60.0 MHz 30
3 64QAM kHz SCS - 36.31 16.18 54.37 34.24
80.0 MHz 30
3 64QAM kHz SCS - 36.34 15.15 54.40 33.21
100.0 MHz
3 64QAM 30 kHz SCS - 36.17 13.94 54.23 32.00
Remarks
Calculations:

Total Power = Measured Output Power (port 3, worst case) + 10log (NanT)
Where Nant refers to the number of Ports.

Maximum Total Power (EIRP) = Total Power (port 3) + Antenna Gain +10log(64)
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NR Carrier Bandwidth [Total Power PSD|Declared Antenna Gain[ Total EIRP | EIRP Limit | EIRP Limit
(dBm/MHz) (dBi) (dBm/MHz) | (W/MHz) (dBm/MHz)

20.0 MHz 30 kHz SCS [33.48 25.65 59.13 1640 62.15

40.0 MHz 30 kHz SCS [33.50 25.65 59.15 1640 62.15

60.0 MHz 30 kHz SCS [34.24 25.65 59.89 1640 62.15

80.0 MHz 30 kHz SCS [33.21 25.65 58.86 1640 62.15

100.0 MHz 30 kHz SCS(32.00 25.65 57.65 1640 62.15

Configuration 6

Maximum Output Power 37.00 dBm

Peak to Average Ratio (PAR) / Output Power / PSD
. Channel Position T
NR NR Carrier
Antenna . : Total Power/PSD
Modulation Bandwidth PAR (dB) Average Power/PSD Ports 0-63
dBm dBm/MHz dBm dBm/MHz
60.0 MHz 30
3 64QAM KHz SCS - 36.37 16.05 54.43 34.11
80.0 MHz 30
3 64QAM kHz SCS - 36.28 15.19 54.34 33.25
100.0 MHz
3 64QAM 30 kKHz SCS - 36.10 13.83 54.16 31.89
Remarks
Calculations:
Total Power/PSD = Measured Output Power (port 3, worst case) + 10log (NanT)
Where Nanrt refers to the number of Ports.
Maximum Total Power (EIRP) = Total Power (port 3) + Antenna Gain +10log(64)
NR Carrier Bandwidth [Total Power PSD[Declared Antenna Gain| Total EIRP | EIRP Limit [ EIRP Limit
(dBm/MHz) (dBi) (dBm/MHz) | (W/MHz) (dBm/MHz)
60.0 MHz 30 kHz SCS [34.11 25.65 59.76 1640 62.15
80.0 MHz 30 kHz SCS [33.25 25.65 58.90 1640 62.15
100.0 MHz 30 kHz SCS|31.89 25.65 57.54 1640 62.15

Limit

Rural < 3280 W/MHz or <+65.15 dBm
Non-Rural < 1640 W/MHz or <+62.15 dBm

Peak Power

13 dB

Peak to Average Ratio
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®

2.2 OCCUPIED BANDWIDTH

221 Specification Reference

FCC CFR 47 Part 27, Clause 27.53
FCC CFR 47 Part 2, Clause 2.1049

2.2.1 Date of Test and Modification State

06, 07, 11, 12 and 20 May 2021- Modification State 0

222 Test Equipment Used

The major items of test equipment used for the above tests are identified in Section 3.1.

2.2.3 Environmental Conditions

Ambient Temperature 22.5-37.8°C
Relative Humidity 18.5-22.7%

224 Test Method

All measurements were made in accordance with FCC KDB 971168 D01, Clause 4.3.
Power bandwidth (99 %) measurement procedure

Subclause 5.4.4 of ANSI C63.26-2015 is applicable (wherein the recommendation is to use the
99 % power bandwidth function of a spectrum analyser).

2.2.5 Test Results
Configuration 1

Maximum Output Power 34.00 dBm

Result (MHz)
NR
Antenna uRd - Carrier Channel Position B Channel Position M Channel Position T
odutation 1 g andwidth Occupied -26 dB Occupied -26 dB Occupied -26 dB
Bandwidth | Bandwidth | Bandwidth | Bandwidth | Bandwidth | Bandwidth
20.00
3 | 64QAM MHz 30 18,243.93 | 19,595.77 | 18,247.93 | 19,653.65 | 18,258.59 | 19,648.23
kHz SCS
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Antenna 3 - NR Modulation 64QAM - NR Carrier Bandwidth 20.0 MHz 30 kHz SCS - Channel

Position B

== Keysight Spectrum Analyzer - Occupied BW

W RC | RF [soe bc | [ | SENSE:INT] [

o e T

01:11:55 PMMay 07, 2021

[Center Freq 3.710010000 GHz |

‘ —p—~ Trig: Free Run

Center Freq: 3.710010000 GHz

Avg|Hold: 200/200

Radio Std: None

#IFGain:Low #Atten: 8 dB Radio Device: BTS
10 dB/div Ref 39.27 dBm
Log
283
19.3 N O N Wt PO V11 Wy T Ty 0, OO DL N0 |
9.27
o7 i A
-10.7 H \I
-20.7 J \
307 1 fﬂmﬁq{k J! l [n m,
LT Tl A Lol B Pl L f
-40.7
-50.7
Center 3.71 GHz Span 40 MHz
[fRes BW 200 kHz #VBW 620 kHz Sweep 1 ms
Occupied Bandwidth Total Power 40.9 dBm
18.244 MHz
Transmit Freq Error -28.609 kHz % of OBW Power 99.00 %
x dB Bandwidth 19.60 MHz x dB -26.00 dB

STATUS

Antenna 3 - NR Modulation 640QAM - NR Carrier Bandwidth 20.0 MHz 30 kHz SCS - Channel

Position M

= Keysight Spectrum Analyzer - Occupied BW

[E=N R

X RL | RF [soe bc | [ [ SENSE:INT] [

[Center Freq 3.840000000 GHz |

‘ —p. Trig: FreeRun

Center Freq: 3.840000000 GHz

Avg|Hold: 200/200

01:18:06 PM May 07, 2021
Radio Std: None

#IFGain:Low #Atten: 8 dB Radio Device: BTS
15 dB/div Ref 39.27 dBm
Log
243 I T e T N e W
9.7 4
.5.73 "[ \\
207 J‘ \
N TN Y T
507
-B5.7
-80.7
957
Center 3.84 GHz Span 40 MHz
[fRes BW 200 kHz #VBW 620 kHz Sweep 1ms
Occupied Bandwidth Total Power 40.8 dBm
18.248 MHz
Transmit Freq Error -46.579 kHz % of OBW Power 99.00 %
x dB Bandwidth 19.65 MHz x dB -26.00 dB
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Antenna 3 - NR Modulation 64QAM - NR Carrier Bandwidth 20.0 MHz 30 kHz SCS - Channel

Position T
= Keysight Spectrum Analyzer - Occupied BW ===
R [ RF [s0a bc | [ | SENSE:INT] [ [ 01:24:30 PM May 07, 2021
Eenter Freq 3.969990000 GHz ‘ Center Freq: 3.969990000 GHz Radio Std: None
—p—~ Trig: FreeRun Avg|Hold: 2007200
| #FGain:Low #Atten: 8 dB Radio Device: BTS
10 dBidiv Ref 38.89 dBm
Log
289
189 el v e gy Pt Ve A, e
8.89
o ! N
111 f \(
-21.1 J \
11 b NM"W"J“’LMM _J MWJ ! i
" el
-51.1
Center 3.97 GHz Span 40 MHz
[#Res BW 200 kHz #VBW 620 kHz Sweep 1ms
Occupied Bandwidth Total Power 40.5 dBm
18.259 MHz
Transmit Freq Error -51.464 kHz % of OBW Power 99.00 %
x dB Bandwidth 19.65 MHz x dB -26.00 dB
IMSG STATUS

Configuration 2

Maximum Output Power 37.00 dBm

Result (MHz)
NR
Antenna I’\\l/IRd \ation Carrier Channel Position B Channel Position M Channel Position T
odulatio Bandwidth | Occupied -26 dB Occupied -26 dB Occupied -26 dB
Bandwidth | Bandwidth | Bandwidth | Bandwidth | Bandwidth | Bandwidth
40.00
3 | 64QAM gllol-lilziz 37,833.08 | 39,781.27 | 37,908.36 | 39,770.64 | 37,889.66 | 39,636.72
SCS
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Antenna 3 - NR Modulation 64QAM - NR Carrier Bandwidth 40.0 MHz 30 kHz SCS - Channel

Position B

== Keysight Spectrum Analyzer - Occupied BW

ol T

W RC | RF [s00 DC |

| SENSE:INT] [ |

[ 06:11:56 PM May 06, 2021
Eenter Freq 3.720000000 GHz | Center Freq: 3.720000000 GHz Radio Std: None
—p—~ Trig: Free Run Avg|Hold: 200/200
‘ #FGain:Low #Atten: 8 dB Radio Device: BTS
10 dB/div Ref 43.06 dBm
Log
331
231 et It L ey A\ APty e i
131
3.06 JJ \'"
-6.94 l ll
-16.9 r |
69 Ll M "‘km’M PN PR N
MML{M“ { ﬁ;]\# Wb I T I el " )
-36.9
-46.9
Center 3.72 GHz Span 80 MHz
[fRes BW 390 kHz #VBW 1.2 MHz Sweep 1ms
Occupied Bandwidth Total Power 44.3 dBm
37.833 MHz
Transmit Freq Error -51.329 kHz % of OBW Power 99.00 %
x dB Bandwidth 39.78 MHz x dB -26.00 dB
MSG

STATUS

Antenna 3 - NR Modulation 640QAM - NR Carrier Bandwidth 40.0 MHz 30 kHz SCS - Channel

Position M
= Keysight Spectrum Analyzer - Occupied BW [l & =
X RL | RF [soe bc | [ | SENSE:NT] [ | 06:04:46 PM May 06, 2021
Eenter Freq 3.840000000 GHz | Center Freq: 3.840000000 GHz Radio Std: None
—p. Trig: FreeRun Avg|Hold: 200/200
‘ #IFGain:Low #Atten: 8 dB Radio Device: BTS
10 dB/div Ref 42.34 dBm
Log
323
533 b AP Aty et ol P e o
123
234 [ L
-7 66 JJ }
-17.7
B ] 4 5 NH l'h. P I P T
m‘J WMVWJ‘W“ b P VLR R U WL Al WI‘
377
-47.7
Center 3.84 GHz Span 80 MIHz
[fRes BW 390 kHz #VBW 1.2 MHz Sweep 1ms
Occupied Bandwidth Total Power 44.2 dBm
37.908 MHz
Transmit Freq Error -66.670 kHz % of OBW Power 99.00 %
x dB Bandwidth 39.77 MHz x dB -26.00 dB
MSG
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Antenna 3 - NR Modulation 64QAM - NR Carrier Bandwidth 40.0 MHz 30 kHz SCS - Channel

Position T
' Keysight Spectrum Analyzer - Occupied BW ===
R [ RF [s0a bc | [ | SENSE:INT] [ [ 06:16:28 PM May 06, 2021
Eenter Freq 3.960000000 GHz ‘ Center Freq: 3.960000000 GHz Radio Std: None
—p—~ Trig: FreeRun Avg|Hold: 2007200
| #FGain:Low #Atten: 8 dB Radio Device: BTS
10 dBidiv Ref 42.67 dBm
Log
w7
27 b 0Tl S I et P A g s
127
267 { k
733 J W
7.3 I I
27,3 Lot agf i e i \"'“""“- aall
73 b, oo
473
Center 3.96 GHz Span 80 MHz
[fRes BW 390 kHz #VBW 1.2 MHz Sweep 1ms
Occupied Bandwidth Total Power 43.9 dBm
37.890 MHz
Transmit Freq Error -88.886 kHz % of OBW Power 99.00 %
x dB Bandwidth 39.64 MHz x dB -26.00 dB
MSG STATUS
Configuration 3
Maximum Output Power 37.00 dBm
Result (MHz)
NR . i i,
Antenna I’\\IAF;duIation Carrier Channel Position B Channel Position M Channel Position T
Bandwidth | Occupied -26 dB Occupied -26 dB Occupied -26 dB
Bandwidth | Bandwidth | Bandwidth | Bandwidth | Bandwidth | Bandwidth
60.00
3 | 64QAM g/loklilziz 57,747.21 | 59,749.74 | 57,831.66 59,909.08 | 57,664.66 | 59,926.38
SCS
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Antenna 3 - NR Modulation 64QAM - NR Carrier Bandwidth 60.0 MHz 30 kHz SCS - Channel

Position B

== Keysight Spectrum Analyzer - Occupied BW

W RC | RF [s00 DC |

| SENSE:INT] [

ol T

04:13:08 PM May 06, 2021

[
[Center Freq 3.729990000 GHz |

—p—~ Trig: Free Run

Center Freq: 3.729990000 GHz

Avg|Hold: 200/200

Radio Std: None

HFGain:Low #Atten: 6 dB Radio Device: BTS
10 dB/div Ref 43.09 dBm
Log
331
234 Pntnie oy, mo ANt A e i
131
309 r \
-5.91 (H \\
-16.9
69 WAW""" o ’Lﬂ\vmﬂl\l. I, lﬂm‘h H NN’“'J"MMMTI 1
I P
469
Center 3.73 GHz Span 120 MHz]
[#Res BW 620 kHz #VBW 1.8 MHz Sweep 1ms
Occupied Bandwidth Total Power 44.4 dBm
57.747 MHz
Transmit Freq Error 6.726 kHz % of OBW Power 99.00 %
x dB Bandwidth 59.75 MHz x dB -26.00 dB

STATUS

Antenna 3 - NR Modulation 640QAM - NR Carrier Bandwidth 60.0 MHz 30 kHz SCS - Channel

Position M

= Keysight Spectrum Analyzer - Occupied BW
X RL | RF [s02 bc |

[E=8 R

| SENSE:NT] [

|
[Center Freq 3.840000000 GHz |

—p. Trig: FreeRun

Center Freq: 3.840000000 GHz
Avg|Hold: 200/200

04:20:49 PM May 06, 2021
Radio Std: None

#IFGain:Low #Atten: 6 dB Radio Device: BTS
10 dB/div Ref 42.27 dBm
Log
323
53 e e T T o M
123 ’, \
227 J \
s ! \
7.7 J{ \L
il v .q.,fllwu',‘wﬂr (i "qyunﬂww‘vm&l A ey '-v-rlh" T\;M\L nuw'lﬂmufuf
-37.7
477
Center 3.84 GHz Span 120 MHz
[fRes BW 620 kHz #VBW 1.8 MHz Sweep 1ms
Occupied Bandwidth Total Power 44.5 dBm
57.832 MHz
Transmit Freq Error -31.179 kHz % of OBW Power 99.00 %
x dB Bandwidth 59.91 MHz x dB -26.00 dB

STATUS
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Antenna 3 - NR Modulation 64QAM - NR Carrier Bandwidth 60.0 MHz 30 kHz SCS - Channel

Position T

== Keysight Spectrum Analyzer - Occupied BW

W RC | RF [s00 DC |

| SENSE:INT]

[ 04:37:00 PM May 06, 202

ol T

[
[Center Freq 3.950010000 GHz |

‘ #FGain:Low

1

|
Center Freq: 3.950010000 GHz
—p—~ Trig: Free Run

Radio Std: None

Avg|Hold: 200/200

#Atten: 6 dB Radio Device: BTS
10 dBIdiv Ref 42.59 dBm
Log
326
25 oo e s WL P T et A,
128
258 J ‘l
741 f ]i
-17.4
274 bl sy b A ) [ Ay
374 w LI R
-47.4
Center 3.95 GHz Span 120 MHz]
[fRes BW 620 kHz #/BW 1.8 MHz Sweep 1ms
Occupied Bandwidth Total Power 44.2 dBm
57.665 MHz
Transmit Freq Error -79.842 kHz % of OBW Power 99.00 %
x dB Bandwidth 59.93 MHz x dB -26.00 dB
Configuration 4
Maximum Output Power 34.00 dBm
NR Result (MHz)
Antenna l’\\l/le i Carrier Char.mel Position B Char.mel Position M Char.mel Position T
oaulation | oo qwidth | Occupied -26 dB Occupied -26 dB Occupied -26 dB
Bandwidth [ Bandwidth | Bandwidth | Bandwidth | Bandwidth | Bandwidth
2 x 20.00
3 | 64QAM gAOFILIZiz 38,269.73 | 40,533.74 | 38,385.90 | 40,574.95 | 38,343.53 | 40,532.89
SCS
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Antenna 3 - NR Modulation 64QAM - NR Carrier Bandwidth 20.0 MHz 30 kHz SCS - Channel

Position B

== Keysight Spectrum Analyzer - Occupied BW

W RC | RF [soa bc | [ | SENSE:INT] [ |

= [ =]

02:10:41 PM May 14, 2021

[Center Freq 3.720000000 GHz | Center Freq: 3.720000000 GHz
—p—~ Trig: Free Run Avg|Hold: 200/200
#Atten: 8 dB

‘ #IFGain:Low

Radio Std: None

Radio Device: BTS

10 dB/div
Log

Ref 39.26 dBm

293

183

9.26

-0.74

-10.7

-20.7

07 BN |

Il
07 [Pt e A Lnrndbos s ”JJ“ UM‘JWW

-50.7

Center 3.72 GHz

[fRes BW 200 kHz #VBW 620 kHz

Span 700 MHz
Sweep 16.73 ms)

Occupied Bandwidth Total Power 45.3 dBm
38.270 MHz

Transmit Freq Error -47.357 kHz % of OBW Power 99.00 %

x dB Bandwidth 40.53 MHz x dB -26.00 dB

STATUS

Antenna 3 - NR Modulation 64QAM - NR Carrier Bandwidth 20.0 MHz 30 kHz SCS - Channel

Position M
== Keysight Spectrum Analyzer - Occupied BW. ===
X RL | RF [soa bC | [ | SENSE:INT] [ | 02:18:36 PM May 14, 2021
’Eenter Freq 3.840000000 GHz | Center Freq: 3.840000000 GHz Radio Std: None
—p—~ Trig: Free Run Avg|Hold: 2007200
‘ #FGain:Low #Atten: 8 dB Radio Device: BTS
10 dB/div Ref 39.51 dBm
Log
25
185
9.51
-0.49
105
205
305 oy e MM
0.5 Pt bt g P"y bitcoroler [l Aok, b st b o A il perltotlend
505
Center 3.84 GHz Span 700 MHz
[fRes BW 200 kHz #VBW 620 kHz Sweep 16.73 ms|
Occupied Bandwidth Total Power 45.2 dBm
38.386 MHz
Transmit Freq Error -49.743 kHz % of OBW Power 99.00 %
x dB Bandwidth 40.57 MHz x dB -26.00 dB

STATUS
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Antenna 3 - NR Modulation 64QAM - NR Carrier Bandwidth 20.0 MHz 30 kHz SCS - Channel

Position T
= Keysight Spectrum Analyzer - Occupied BW ===
R [ F [soa bc | [ | SENSE:INT] [ [ 02:25:22 PM May 14, 2021
Eenter Freq 3.960000000 GHz ‘ Center Freq: 3.960000000 GHz Radio Std: None
—p—~ Trig: FreeRun Avg|Hold: 200/200
| #FGain:Low #Atten: 8 dB Radic Device: BTS
10 dBidiv Ref 39.37 dBm
Log
294
19.4
937
063
-10.6
-20.6
-30.6 b ! "!‘WM
- vttt Moot T Sty " L o
40 F Pl s
-50.6
Center 3.96 GHz Span 700 MHz
[#Res BW 200 kHz #VBW 620 kHz Sweep 16.73 ms|
Occupied Bandwidth Total Power 44.9 dBm
38.344 MHz
Transmit Freq Error -74.785 kHz % of OBW Power 99.00 %
x dB Bandwidth 40.53 MHz x dB -26.00 dB
IMSG STATUS

Configuration 4

Maximum Output Power 34.00 dBm

Result (MHz)
NR
Antenna l’\\l/IF;duIation Carrier Channel Position B Channel Position M Channel Position T
Bandwidth | Occupied -26 dB Occupied -26 dB Occupied -26 dB
Bandwidth | Bandwidth | Bandwidth | Bandwidth | Bandwidth | Bandwidth
2 x 40.00
3 | 64QAM gAOFILIZiz 77,929.16 | 80,994.76 | 77,945.30 | 80,999.96 | 77,694.65 | 80,657.15
SCS
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Antenna 3 - NR Modulation 64QAM - NR Carrier Bandwidth 40.0 MHz 30 kHz SCS - Channel

Position B

.Spemrum Analyzer 1 v. ‘ +

Occupied BW

KEYSIGHT [nput RF Input Z: 50 Q Atten: 6 dB Trig: Free Run ‘Genter Freq: 3.739995000 GHz

RL - 'Corrections: Off Preamp: Off Gate: Off \Avg|Hold: 200/200

AAlign: Auto Freq Ref: Int (S) PW Path: Bypass | #IF Gain: Low Radio Std: None

0 NFE: Off

1 Graph M Ref Lvl Offset 42.91 dB

Scale/Div 10.0 dB Ref Value 38.56 dBm

Log _—

286 ‘ |

186

856

144

114

214

314

414 ‘ |

514 ‘ ‘
Center 3.7400 GHz #Video BW 1.2000 MHz Span 700 MHz
#Res BW 390.00 kHz Sweep 4.40 ms (1001 pts)
2 Metrics v

Occupied Bandwidth
77.929 MHz| | [ Total Power | 44.4dBm|
[ Transmit Freq Error | -20.306 kHz % of OBW Power | 99.00 %
|xdB Bandwidth | 80.99 MHz [xdB | -26.00 dB

®@oc A

") | May 20, 2021 A
? 7:15:17 PM ‘,7

SRR

Antenna 3 - NR Modulation 640QAM - NR Carrier Bandwidth 40.0 MHz 30 kHz SCS - Channel

Position M
= Keysight Spectrum Analyzer - Occupied BW ==
M RU | RF [soe bc | | [ SENSE:INT| | | 01:55:08 PM May 14, 2021
Eenter Freq 3.840000000 GHz | Center Freq: 3.840000000 GHz Radio Std: None
—— Trig: Free Run Avg|Hold: 200/200
‘ #FGain:Low #Atten: 6 dB Radio Device: BTS
10 dB/div Ref 39.77 dBm
Log
298
198 et
9.77
-0.23
-10.2
-20.2
30,2 " . M LI
-40.2 WW‘NWW Mw-—- freny e T
-50.2
Center 3.84 GHz Span 700 MHz
[fRes BW 390 kHz #VBW 1.2 MHz Sweep 44 ms
Occupied Bandwidth Total Power 45.1 dBm
77.945 MHz
Transmit Freq Error -130.37 kHz % of OBW Power 99.00 %
x dB Bandwidth 81.00 MHz x dB -26.00 dB
MSG ISTATUS
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Antenna 3 - NR Modulation 64QAM - NR Carrier Bandwidth 40.0 MHz 30 kHz SCS - Channel

Position T

= Keysight Spectrum Analyzer - Occupied BW

X R [ [502 bpc |

| SENSE:INT] [

[ 06:30:29 PM May 12, 2021

Lo [ =]

RS
[Center Freq

F [
3.940005000 GHz |

—p—~ Trig: FreeRun

Center Freq: 3.940005000 GHz
Avg|Hold

Radic Std: None
: 200/200

Configuration 5

STATUS

Maximum Output Power 37.00 dBm

#FGain:Low #Atten: 6 dB Radio Device: BTS
10 dBidiv Ref 40.04 dBm
Log
300
200
10.0
[).040
-9.95
200
300 g L Ww\h’l""" i,
400 pecttati A LMWMLWW
500
Center 3.94 GHz Span 700 MHz
[#Res BW 390 kHz #VBW 1.2 MHz Sweep 4.4 ms
Occupied Bandwidth Total Power 44.8 dBm
77.695 MHz
Transmit Freq Error -230.50 kHz % of OBW Power 99.00 %
x dB Bandwidth 80.66 MHz x dB -26.00 dB

Result (MHz)

NR

Antenna l’\\l/IF;duIation Carrier Channel Position B Channel Position M Channel Position T

Bandwidth | Occupied -26 dB Occupied -26 dB Occupied -26 dB

Bandwidth | Bandwidth | Bandwidth | Bandwidth | Bandwidth | Bandwidth
80.00

3 | 64QAM gAOFILIZiz 77,290.83 | 80,000.09 | 77,349.83 | 80,181.45 | 77,210.17 | 80,006.78
SCS
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Antenna 3 - NR Modulation 64QAM - NR Carrier Bandwidth 80.0 MHz 30 kHz SCS - Channel
Position B

e Keysight Spectrum Analyzer - Occupied BW =8 Nl E=E
W RC | RF [soe bc | [ | SENSE:INT] [ | 06:47:35 PM May 06, 2021
[Center Freq 3.740010000 GHz | Center Freq: 3.740010000 GHz

Radio Std: None
—p—~ Trig: Free Run Avg|Hold: 200/200
‘ #IFGain:Low #Atten: 6 dB

Radio Device: BTS

10 dB/div Ref 43.22 dBm
Log
332

232 e il Al
13.2
322

-5.78
-16.8

|
|
R L V‘-lhu-l) MM Mgy . s, I

b et =
Mtegher ..;Iow#”h‘l

I ————

-36.8

-46.8

Center 3.74 GHz

Span 160 MHz]
[#Res BW 820 kHz #VBW 2.4 MHz Sweep 1ms

Occupied Bandwidth Total Power 44.7 dBm
77.291 MHz

Transmit Freq Error 9.721 kHz % of OBW Power 99.00 %
x dB Bandwidth 80.00 MHz x dB -26.00 dB

STATUS

Antenna 3 - NR Modulation 640QAM - NR Carrier Bandwidth 80.0 MHz 30 kHz SCS - Channel
Position M

= Keysight Spectrum Analyzer - Occupied BW

BN =
W RC | RF [soe bc | [ | SENSE:INT] [ | 06:39:21 PM May 06, 2021
Eenter Freq 3.840000000 GHz | Center Freq: 3.840000000 GHz Radio $td: None
—p. Trig: FreeRun Avg|Hold: 200/200
‘ #IFGain:Low #Atten: 6 dB Radio Device: BTS
10 dB/div Ref 43.29 dBm
Log
333
233 Ao NSt ey ot o TV Wby 1oyt
13.3
3.29 J 1
-6.71 [ i
-16.7 J ll
57 VI‘;'"\I"'W. 'lil.ﬂ" H MII’L‘LMIM MM J‘J'r“ti"vlu At Mﬂ‘ll‘lw"h.un‘l‘ﬂ\f"
-36.7
467
Center 3.84 GHz Span 160 MHz]
[fRes BW 820 kHz #VBW 2.4 MHz Sweep 1 ms|
Occupied Bandwidth Total Power 44.8 dBm
77.350 MHz
Transmit Freq Error -47.154 kHz % of OBW Power 99.00 %
x dB Bandwidth 80.18 MHz x dB -26.00 dB
MSG

STATUS
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Antenna 3 - NR Modulation 64QAM - NR Carrier Bandwidth 80.0 MHz 30 kHz SCS - Channel

Position T

= Keysight Spectrum Analyzer - Occupied BW

X R [ RF [502 pc |

| SENSE:INT] [

[ 06:56:07 PM May 06, 2021

Lo [ =]

[
[Center Freq 3.939990000 GHz |

| #FGain:Low

Center Freq: 3.939990000 GHz
—»— Trig: Free Run

Radio Std: None

Avg|Hold: 2001200

#Atten: 6 dB Radio Device: BTS
10 dBidiv Ref 42.88 dBm
Log
328
229 ottt APt A b b g A e, e e e
129
288 l i
-7.12 ( \
-17.1 l R
271 ft e Vit g, ALY mJ WH
-37.1 R N U,
-47.1
Center 3.94 GHz Span 160 MHz
[tRes BW 820 kHz #VBW 2.4 MHz Sweep 1ms|
Occupied Bandwidth Total Power 44.4 dBm
77.210 MHz
Transmit Freq Error -160.80 kHz % of OBW Power 99.00 %
x dB Bandwidth 80.01 MHz x dB -26.00 dB
Configuration 5
Maximum Output Power 37.00 dBm
Result (MHz)
NR . L L
Antenn I\N/IEd atio Carrier Channel Position B Channel Position M Channel Position T
a u Bandwidt Occupied Occupied Occupied
n h Bandwidt 26 dB Bandwidt -26 dB Bandwidt -26dB
h Bandwidth h Bandwidth h Bandwidth
100.00
MHz 100,684.3 100,713.6 100,658.0
3 64QAM 30kHz 97,320.04 8 97,415.68 6 97,312.51 4
SCS
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Antenna 3 - NR Modulation 64QAM - NR Carrier Bandwidth 100.0 MHz 30 kHz SCS - Channel

Position B
== Keysight Spectrum Analyzer - Occupied BW ===
W RC | RF [soe bc | [ | SENSE:INT] 1 | 07:41:23 PMMay 11, 2021
Eenter Freq 3.750000000 GHz | Center Freq: 3.750000000 GHz Radio Std: None
—p—~ Trig: Free Run Avg|Hold: 200/200
‘ #FGain:Low #Atten: 6 dB Radio Device: BTS
10 dB/div Ref 42.53 dBm
Log
325
225 [ A N et R e W ™ e g P ATV et e e Y
125 ‘l
253 l \
-7.47 r l
175 r K
i e % ﬂ.lﬂ%]hnflk by My
75 -MW”J"J\MM
475
Center 3.75 GHz Span 200 MHz]
[fRes BW 1 MHz #VBW 3 MHz Sweep 1 ms
Occupied Bandwidth Total Power 44.7 dBm
97.320 MHz
Transmit Freq Error 30.060 kHz % of OBW Power 99.00 %
x dB Bandwidth 100.7 MHz x dB -26.00 dB

STATUS

Antenna 3 - NR Modulation 64QAM - NR Carrier Bandwidth 100.0 MHz 30 kHz SCS - Channel

Position M

wm Keysight Spectrum Analyzer - Occupied BW
W RC | RF [s00 DC | [ [

[E=8 R

SENSE:INT| [ |

07:57:46 PMMay 11, 2021

[Center Freq 3.840000000 GHz |
-
‘ #FGain:Low

Center Freq: 3.840000000 GHz

Trig: Free Run Avg|Hold: 200/200
#Atten: 6 dB

Radio $td: None

Radio Device: BTS

10 dBidiv

Ref 43.39 dBm
Log

334

234 L, Al A

134

339

-6.61

-16.6

266 Hiensih,

-36.6

ALt
i *

-46.6

Center 3.84 GHz

[#Res BW 1 MHz #VBW 3 MHz

Span 200 MHz]
Sweep 1ms

Occupied Bandwidth

97.416 MHz
Transmit Freq Error
x dB Bandwidth

Total Power 45.0 dBm

-7.323 kHz
100.7 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS
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Antenna 3 - NR Modulation 64QAM - NR Carrier Bandwidth 100.0 MHz 30 kHz SCS - Channel

Position T

= Keysight Spectrum Analyzer - Occupied BW

X R [ [s0a bc | | SENSE:INT] [ [

[o 2 =]

08:04:56 PMMay 11,2021

RF \
[Center Freq 3.930000000 GHz | Center Freq: 3.930000000 GHz

| —»— Trig: Free Run

Avg|Hold: 2001200

Radio Std: None

#FGain:Low #Atten: 6 dB Radio Device: BTS
10 dBidiv Ref 42.59 dBm
Log
26
26 {WNWM\»JW—WL By g,
128
259 J 1|
-7.41 [I l\
-17.4
27 1 b b e LLW
-37.4 RN S
-47.4
Center 3.93 GHz Span 200 MHz
[#Res BW 1 MHz #VBW 3 MHz Sweep 1ms
Occupied Bandwidth Total Power 44.5 dBm
97.313 MHz
Transmit Freq Error -93.654 kHz % of OBW Power 99.00 %
x dB Bandwidth 100.7 MHz x dB -26.00 dB

Configuration 6

Maximum Output Power 37.00 dBm

NR NR Result (MHz)
Antenn Modulatio Carrier_ Channel Position B Channel Position M Channel Position T
a n Bandwidt [~5ccupied -26 dB Occupied -26 dB Occupied -26 dB
h Bandwidth | Bandwidth | Bandwidth | Bandwidth | Bandwidth | Bandwidth
2 x 60.00
3 | 640AM MHz 117,490.5 120,392.5 117,369.0 120,505.2 117,285.5 120,925.3
30kHz 2 2 8 6 4 0
SCS
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Antenna 3 - NR Modulation 64QAM - NR Carrier Bandwidth 60.0 MHz 30 kHz SCS - Channel

Position B

.Spedrum Analyzer 1
Occupied BW

KEYSIGHT |nput RF
RL -

Input Z: 50 Q

AAlign: Auto
] NFE: Off

Corrections: Off
Freq Ref: Int (S)

Atten: 6 dB Trig: Free Run
Preamp: Off Gate: Off
PW Path: Bypass | #IF Gain: Low

'Center Freq: 3.759990000 GHz
/Avg|Hold: 200/200
Radio Std: None

1 Graph v
Scale/Div 10.0 dB

Ref Lvl Offset 42.84 dB
Ref Value 39.61 dBm

206

196

961

-0.39

104

-204

304

-40.4

-50.4

Center 3.7600 GHz
#Res BW 620.00 kHz

#Video BW 1.8000 MHz

Span 700 MHz
Sweep 1.80 ms (1001 pts)

2 Metrics v

Occupied Bandwidth

117.49 MHz[ |

[ Transmit Freq Error |

| x dB Bandwidth |

[ Total Power | 44.5dBm|
15.747 kHZ‘ % of OBW Power ‘ 99.00 %
120.4 MHz| [xdB I 26.00 dB

[N S MR IR-554

[ I8

Ly

Antenna 3 - NR Modulation 640QAM - NR Carrier Bandwidth 60.0 MHz 30 kHz SCS - Channel

Position M
Spectrum Analyzer 1 |
Occupied BW
KEYSIGHT [nput RF Input Z: 50 O |Atten: 6 dB Trig: Free Run Center Freq: 3.840000000 GHz
RL 'Corrections: Off Preamp: Off Gate: Off \Avg|Hold: 200/200
Align: Auto FreqRef Int(S) |uW Path: Bypass #IF Gain: Low Radio Std: None
i NFE: Off

1 Graph A

Scale/Div 10.0 dB
Log

Ref Lvl Offset 42.97 dB
Ref Value 38.95 dBm

290

[ [ I

19.0

895

-1.05

-111

211

=311

-411

-51.1

Center 3.8400 GHz
#Res BW 620.00 kHz

#Video BW 1.8000 MHz

Span 700 MHz
Sweep 1.80 ms (1001 pts)

2 Metrics v

Occupied Bandwidth

117.37 MHz| |

| Transmit Freq Error |

| x dB Bandwidth |

[ Total Power | 44.1dBm|
-238.19 kHz | [ % of OBW Power | 99.00 %
1205 MHz| [xdB | -26.00 dB

/O M7 e

ISl
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Antenna 3 - NR Modulation 64QAM - NR Carrier Bandwidth 60.0 MHz 30 kHz SCS - Channel

Position T

|Spectrum Analyzer 1 Y4
Occupied BW
KEYSIGHT |[Input RF Input Z: 50 Q@ Atten: 6 dB Trig: Free Run Center Freq: 3.780000000 GHz
RL - Corrections: Off Preamp: Off Gate: Off \Avg|Hold: 200/200
\Align: Auto Freq Ref: Int (S) HW Path: Bypass #IF Gain: Low Radio Std: None
™ NFE: Off
1 Graph " Ref Lvi Offset 42.91 dB
Scale/Div 10.0 dB Ref Value 39.55 dBm
206 I {
196
955
045
-105
-205
-305
405 i i
-505 ‘ ‘
Center 3.7800 GHz #Video BW 2.4000 MHz Span 700 MHz|
#Res BW 820.00 kHz Sweep 1.00 ms (1001 pts)
2 Metrics v
Occupied Bandwidth
156.85 MHz| | [ Total Power | 44.4 dBm |
Transmit Freq Error | 67.519 kHz | % of OBW Power 99.00 %
xdB idth | 160.9 MHz | xdB -26.00 dB

0~ l?e

iy

Configuration 6

Maximum Output Power 37.00 dBm

NR NR Result (MHz)

Antenn Modulatio Carrier Channel Position B Channel Position M Channel Position T

a n Bandwidt [~ occupied -26 dB Occupied -26 dB Occupied -26 dB
h Bandwidth | Bandwidth | Bandwidth | Bandwidth | Bandwidth | Bandwidth
2 x 80.00

3 | 640AM MHz 156,850.4 160,936.6 156,961.4 160,949.2 157,273.3 160,923.8

30kHz 5 2 3 5 3 7
SCS

Antenna 3 - NR Modulation 640QAM - NR Carrier Bandwidth 80.0 MHz 30 kHz SCS - Channel

Position B

Spectrum Analyzer 1 v
Occupied BW

KEYSIGHT |nput RF

Input Z: 50 Q
Corrections: Off
AAlign: Auto Freq Ref: Int (S)
i NFE: Off

1 Graph v

Atten: 6 dB

RL - Preamp: Off

PW Path: Bypass

Trig: Free Run
Gate: Off
#IF Gain: Low

\Avg|Hold: 200/200
Radio Std: None

‘Center Freq: 3.780000000 GHz

Scale/Div 10.0 dB
Log

Ref Lvl Offset 42.91 dB
Ref Value 39.55 dBm

206

196

955
-0.45

-105

205

-305

405 |

-505 ‘

Center 3.7800 GHz

#Res BW 820.00 kHz

#Video BW 2.4000 MHz

Span 700 MHz
Sweep 1.00 ms (1001 pts)

2 Metrics v

Occupied Bandwidth

156.85 MHz| |
| Transmit Freq Error | 67.519 kHz |
[xdB Bandwidth | 160.9 MHz|

[ Total Power

I 44,4 dBm|

[ % of OBW Power |

[xdB

99.00 %
I 26.00 dB

RS ka5 T
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Antenna 3 - NR Modulation 64QAM - NR Carrier Bandwidth 80.0 MHz 30 kHz SCS - Channel

Position M

.Spedrum Analyzer 1
Occupied BW

v

[+

KEYSIGHT |Input RF
RL -

i

AAlign: Auto

Input Z: 50 Q
Corrections: Off
Freq Ref: Int (S)
NFE: Off

|Atten: 6 dB
Preamp: Off
PW Path: Bypass

Trig: Free Run
Gate: Off
#IF Gain: Low

‘Center Freq: 3.840000000 GHz
AAvg|Hold: 200/200
Radio Std: None

1 Graph v
Scale/Div 10.0 dB

Ref Lvl Offset 42.97 dB
Ref Value 39.42 dBm

204

[ [ ]

194

942

-0.58

-106

-206

-306

-40.6

-506

Center 3.8400 GHz
#Res BW 820.00 kHz

#Video BW 2.4000 MHz

Span 700 MHz
Sweep 1.00 ms (1001 pts)

2 Metrics v

Occupied Bandwidth

156.96 MHz| |

[ Total Power | 44.3dBm|
[ Transmit Freq Error | 90.507 kHz | % of OBW Power | 99.00 %
[xdB Bandwidth | 160.9 MHz| [xdB i 26.00 dB

2?2

Antenna 3 - NR Modulation 64QAM - NR Carrier Bandwidth 80.0 MHz 30 kHz SCS - Channel

i P

Position T
Spectrum Analyzer 1
Occupied BW v
KEYSIGHT [nput RF InputZ: 50 Q ‘Atten: 6 dB Trig: Free Run Center Freq: 3.900000000 GHz
RL > Corrections: Off Preamp: Off Gate: Off \Avg|Hold: 200/200
Align: Auto FreqRef Int(S) |uW Path: Bypass [#IF Gain: Low Radio Std: None
o NFE: Off
1 Graph Y Ref Lvl Offset 42,94 dB
Scale/Div 10.0 dB Ref Value 40.04 dBm
Log T T
300 T ‘
20.0
100
0.040
-9.96
-200
-300
400
-50.0
Center 3.9000 GHz #Video BW 2.4000 MHz Span 700 MHz
#Res BW 820.00 kHz Sweep 1.00 ms (1001 pts)
2 Metrics v
Occupied Bandwidth
157.27 MHz| | [ Total Power | 44.2 dBm|
[Transmit Freq Error | 4.842 kHz | [ % of OBW Power | 99.00 %
[xdBBandwidth | 160.9 MHz | [xdB | -26.00 dB

"o m?

Configuration 6

May 20, 2021 A
6:01:31 PM [’7

SR

Maximum Output Power 37.00 dBm

COMMERCIAL - IN - CONFIDENCE

NR Result (MHz)
NR .
Antenn Modulatio Carrler_ Channel Position B Channel Position M Channel Position T
a n ﬁandmdt Occupied -26 dB Occupied -26 dB Occupied -26 dB
Bandwidth | Bandwidth | Bandwidth | Bandwidth | Bandwidth | Bandwidth
2 X
100.00
196,452.1 | 201,464.1 | 196,617.0 | 201,484.1 | 196,679.3 | 201,398.9
3 | 64QAM MHz
9 9 4 0 0 9
30kHz
SCS
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Antenna 3 - NR Modulation 64QAM - NR Carrier Bandwidth 100.0 MHz 30 kHz SCS - Channel

Position B

Spectrum Analyzer 1
Occupied BW

KEYSIGHT |nput RF
RL o

i

AAlign: Auto

Input Z: 50 Q \Atten: 6 dB
'Corrections: Off Preamp: Off

NFE: Off

Trig: Free Run ‘Center Freq: 3.799995000 GHz
Gate: Off \Avg|Hold: 200/200
Freq Ref: Int (S) PW Path: Bypass | #IF Gain: Low Radio Std: None

1 Graph v
Scale/Div 10.0 dB

Ref Lvl Offset 42.90 dB

Ref Value 38.81 dBm

288

188

881

-1.19

-112

212

=312

412

512

Center 3.8000 GHz
#Res BW 1.0000 MHz

#Video BW 3.0000 MHz

Sweep 1.0

Span 700 MHz,
0 ms (1001 pts)

2 Metrics v

Occupied Bandwidth

196.45 MHz| |
[Transmit Freq Error | -11.690 kHz
[xdB Bandwidth | 201.5 MHz |

[ Total Power

44.0dBm|

% of OBW Power

[xdB

99.00 %
-26.00 dB

oA l?"Ee

Antenna 3 - NR Modulation 64QAM - NR Carrier Bandwidth 100.0 MHz 30 kHz SCS - Channel

i VP

Position M
Spectrum Analyzer 1 ‘
Occupied BW
KEYSIGHT [nput RF Input Z: 50 O |Atten: 6 dB Trig: Free Run Center Freq: 3.840015000 GHz
ﬁ Corrections: Off Preamp: Off Gate: Off \Avg|Hold: 200/200
Align: Auto FreqRef Int(S) |uW Path: Bypass #IF Gain: Low Radio Std: None
0 NFE: Off
1 Graph ' Ref Lvl Offset 42.97 dB
Scale/Div 10.0 dB Ref Value 38.87 dBm
Log I [ ]
289 | ‘ |
18.9
8.87
-1.13
-111
211
314 oA
-411
-511
Center 3.8400 GHz #Video BW 3.0000 MHz Span 700 MHz
#Res BW 1.0000 MHz Sweep 1.00 ms (1001 pts)

2 Metrics v

Occupied Bandwidth

196.62 MHz| |
[ Transmit Freq Error | -155.64 kHz|
[XdB Banawidth | 2015 MHZ|

[ Total Power

44.0dBm|

[% of OBW Power

[xdB

99.00 %
-26.00 dB

=92

May 20, 2021 A
6:12:34 PM [’ /

N
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Antenna 3 - NR Modulation 64QAM - NR Carrier Bandwidth 100.0 MHz 30 kHz SCS - Channel

Position T
Spectrum Analyzer 1 |
Occupied BW |+
KEYSIGHT [nput RF InputZ: 50 Q \Atten: 6 dB Trig: Free Run Center Freq: 3.880005000 GHz
RL - Corrections: Off Preamp: Off Gate: Off \Avg|Hold: 200/200
\Align: Auto Freq Ref: Int (S) PW Path: Bypass [#IF Gain: Low Radio Std: None
] NFE: Off
1 Graph M Ref Lvi Offset 42.95 dB
Scale/Div 10.0 dB Ref Value 38.52 dBm
285 }
185
852
-1.48
-115
215
=315
45 i
515 ‘
Center 3.8800 GHz #Video BW 3.0000 MHz Span 700 MHz
#Res BW 1.0000 MHz Sweep 1.00 ms (1001 pts)
2 Metrics v
Occupied Bandwidth
196.68 MHz| | [ Total Power | 43.8 dBm|
[Transmit Freq Error | -296.88 kHz % of OBW Power | 99.00 %
[xdB Bandwidth | 2014 MHz| [xdB | 26.00 dB

&0 cm?

May 20, 2021 .
6:24:00 PM [’ JARN

ey
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